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TE250.11F 11-235 &

HAREA 11-AIR FILTER SYSTEM ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |Q67676 FF i HOOP 2 2011-11_
10 |GBT93-10-A0P T T 2 5 5 2 PLAIN WASHER-LARGE SSRIE 2 2011-11_
11 |GBT6170-M10-A3L YRR NUT 2 2011-11_
2 |TE250.11F-01 B HOSE,INTAKE AIR 1 2011-11_
3 |TE250.11F.1 2RI S A AIR FILTER ASSEMBLY 1 2011-11_
3.1 |TE250.11F.1-05 23RS AIR FILTER ELEMENT 1 2011-11_
4 |TE250.11F-02 IR LR FIXING PLATE OF AIR FILTER 1 2011-11_
5 |GBT97.1-8-A0P PR FLAT WASHER 2 2011-11_
6 |GBT93-8-A0P HE WAHSER 2 2011-11_
7  |GBT6170-M8—A2L g NUT 2 2011-11_
8 |GBT5783-M10X30-A3L W BOLT 2011-11_
9 |GBT97.1-10-A0P TR FLAT WASHER 2011-11_




TE250.13B & H RS




TE250.13B 13- #IR AL 13-COOLING SYSTEM ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |Q67650 BRI B R RS B4 B-TYPE WORM TRANSMISSION HOSE CLAMP 4 2011-11_

10 |TE250.13B-01 IKFETEK I WATER TANK INLET HOSE 1 2011-11_

12 |GBT93-8-A0P HE WAHSER 4 2011-11_

2 |TE250.13B-02 TRAE K WATER TANK OUTLET HOSE 1 2011-11_

3 |TE250.13B.2 WA AR RADIATOR BRACKET WELDMENT 2 2011-11_

4  |GBT97.1-8-A0P S FLAT WASHER 5 2011-11_

5 |TE250.13B.1 B R RADIATOR ASSEMBLY 1 2011-11_

6 |FT650.13.135 BRI RUBBER PAD BLOCK 3 2011-11_

7  |TE250.13B.3 WA IR A RADIATOR PULL ROD WELDMENT 1 2011-11_

8 |GBT6172.1-M8-A2L g NUT 6 2011-11_

GBT96.1-8—A0P

il

WAHSER

2011-11_
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TE250.212B 21.2-E &858 M5 21.2-CLUTCH CONTROL ASSEMBLY

UiNes = A e ;

No. Code Description Quantity Remark
1 |GBT276-6203-2Z TETER % BEARING 1 2011-11_
10 |GBT879.2-5X32 SR [ PIN,LOCK 2 2011-11_
11 |FT800A.43B.116 FTERIFF X RIGHT REVOLVING PULL ROD FORK 1 2011-11_
12 |GBT6170-M10-A3L L NUT 1 2011-11_
13 |TE250.212-01 FIAT PULL ROD 1 2011-11_
14 |GBT6172.1-M12-A3L L NUT 1 2011-11_
15 |GBT5783-M12X30-A3L v BOLT 1 2011-11_
16 |FT800A.43B.119 Zeehi AT X LEFT REVOLVING PULL ROD FORK 1 2011-11_
17 |FT800A.43B.011 ENEEN AL LOCATING PIN RIVET UNIT 2 2011-11_
18 |TE250.212B.1 B AR AR M CLUTCH PEDAL ASSEMBLY 1 2011-11_
18.1 |TE250.212.1-01 AR AR e CLUTCH PEDAL SHAFT BUSH 1 2011-11_
18.2 |TE250.212B.1.1 AR EARE A CLUTCH PEDAL WELDMENT 1 2011-11_
19 |JBT7940.2-45° M10X1 THFR OIL CUP 1 2011-11_
2 |GBT93-8-A0P g WAHSER 6 2011-11_
20 |TE250.212-03 B AR AR CLUTCH PEDAL SPRING 1 2011-11_
4 |TE250.212B-01 a3 Bt RELEASE BEARING 1 2011-11_
5 |FT200.21B.103 53 B AR RE RELEASE BEARING SEAT 1 2011-11_
6 |FT200.21.106 A3 Bl R B [ A RETURN SPRING OF RELEASE BEARING SEAT 2 2011-11_
7 |FT200.21.105a BEAEE Y CLUTCH FORK 1 2009-04_
7 |FT200.21.105 B CLUTCH FORK 1 2004-01_
8 |FT200.21.013a HEMSEEE G CLUTCH RELEASE ROCKER UNIT 1 2009-04_
8 |FT200.21.013 BER S SEE G CLUTCH RELEASE ROCKER UNIT 1 2004-01_
GBT879.1-8X32 A [ A PIN,LOCK 2 2011-11_




TE250.22 H/{ RS




TE250.22 22-HER RS, 22-EXHAUST SYSTEM ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark

1 |TE250.22.1 TR A MUFFLER ASSEMBLY 1 2011-11_

10 |TE250.22-03 HAE M EXHAUST PIPE SHIELD NET 1 2011-11_

11 |GBT97.1-8-A0P SEHuE FLAT WASHER 4 2011-11_

12 |GBT93-8—A0P g WAHSER 4 2011-11_

13 |GBT5783-M8X16-A2L v BOLT 4 2011-11_

2 |SPL6175PT-M10X1.5-8F3 a2 BN A B B g HEXAGON SELF-LOCKING NUT. STYLE 2 3 2011-11_

3 |FT250.22.030 EEBAM SEAL GASKET UNIT 1 2011-11_

4 |FT250.22B.111 Hes e EXHAUST BENDING PIPE 1 2004-01_

4 |TE250.22-01 AR5 EXHAUST BENDING PIPE 1 2007-06_

5  |GBT5783-M10X40-A3L v BOLT 3 2011-11_

6 |FT250.22C.030 FEHEBE SEAL GASKET UNIT 1 2011-11_

7  |GBT97.1-10-A0P TR FLAT WASHER 2 2011-11_

8 |GBT93-10-A0P T 1 2R L 5 2 PLAIN WASHER-LARGE SSRIE 2 2011-11_

9 |GBT5783-M10X30-A3L 4 BOLT 2 2011-11_
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TE254.312G 31.2—-F&

LA 31.2-BRACKET ASSEMBLY

bR %2 AR B 3
No. Code Description Quantity Remark
1 |TE254.312B.2 F e R AR A BATTERY BRACKET WELDMENT 1 2011-11_
2 |GBT5783-M12X35-A3L [ BOLT 18 2011-11_
2 |GBT5783-M12X35-A3L LY BOLT 18 2011-11_
3 |GBT93-12-A0P gl WAHSER 18 2011-11_
4  |TE254.312G.1 e A HALF-BRACKET WELDMENT 1 2011-11_
5  |GBT119.2-8X20—A0P [ A 4 PIN 4 2011-11_
6 |GBT93-16-A0P L] SPRING WASHER 4 2011-11_
GBT5783-M16X45-10.9 NSk 8 A A o HEXAGON HEAD BOLT, FULL THREAD 2 2011-01_

10
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TE254.312M 31.2—-%%

i 31.2-BRACKET ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |TE254.312D.1 HR 2 AR BATTERY BRACKET WELDMENT 1 2012-05_

10 |GBT6170-M12-8-A3L IEitbayEcl - S5 HEXAGON NUT, TYPE-1 2 2012-05_

2 |GBT5783-M12X35-8.8—A3L VAV By i BOLT;SOCKET;THROUGH 18 2012-05_

3 |GBT93-12-A0P g WAHSER 20 2012-05_

4 |TE254.312G.1 Ry ap =Ry HALF-BRACKET WELDMENT 1 2012-05_

5  |GBT119.2-8X20—A0P B PIN 4 2012-05_

6 |GBT93-16-A0P il SPRING WASHER 4 2012-05_

7 |GBT5783-M16X45-8.8—A3L VAV By i BOLT;SOCKET;THROUGH 4 2012-05_

8 |TE254.31A.2-01 il 8 et BALLAST CLIP PLATE 1 2012-05_

9 |GBT5783-M12X40-8.8—A3L VaViib Y Ui BOLT;SOCKET;THROUGH 2 2012-05_

12
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TE254.313G 31.3-Hi £ REM R 31.3-FRONT SUPPORT SEAT ASSEMBLY

bR rRE SR B b

No. Code Description Quantity Remark
FT254.31F.136 5 shihe SLIDING BUSHING 1 2011-11_
TE254.313G-01 i S P A FRONT SUPPORT SEAT 1 2011-11_
JBT7940.1-M10X1 BERTE:Wara (LN STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_

14
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TE254.314G 31.4-J5 B 31.4-REAR SUPPORTING SEAT ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |TE254.311B.1-01 S5 S R REAR SUPPORTING SEAT 1 2011-11_
2 |JBT7940.1-M10X1 HIE AR STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_
3 |GBT3452.1-54.5X3.55G RS 3 ORI 55 4] el O-SEAL RING 1 2011-11_
4 |FT254.31F.129 HEEHIEIES SLIDING BUSHING 1 2011-11_

16
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TE284.32F 32-HiZKzh 5 & 32-FRONT DRIVING WHEEL ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |GBT1192-6.00-16-6PR HiFr IR B 56 3 W W R 45 M 4Mis - |DRIVING WHEEL OUTER TUBE 1 2011-11_
2 |GBT1192-6.00-16 HaHALIR S5 N iR DRIVING WHEEL INNER TUBE 1 2011-11_
2 |GBT1192-6.00-16 R HLIRShFE N iR DRIVING WHEEL INNER TUBE 1 2011-11_
3 |TE284.32F.1 ity e RIM WELDMENT 1 2011-11_

18
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FT250.34F.001 34-/5uK5)% 56 34-REAR DRIVING WHEEL ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |GBT2979-9.5-24-6PR Hi bR Eh 56 2 W 4 454 4MIE - |DRIVING WHEEL OUTER TUBE 1 2011-11_
2 |GBT2979-9.5-24 HiprALIK S5 Y AR DRIVING WHEEL INNER TUBE 1 2011-11_
3 |TE254.34B.2-01 TR BOLT 4 2011-11_
4 |FT250.34.102 LIeD) Lt ive DRIVING WHEEL HUB 1 2011-11_
5 |FT250.34.103 Wi DRIVING WHEEL HUB COVER 1 2011-11_
6 |FT250.34.108 R HUB WASHER 10 2011-11_
7 |GBT6171-M14X1.5-10-A3L IEithayEcl - S5 HEXAGON NUT, TYPE-1 4 2011-11_
8  |FT250.34F.010 TR AR AR RIM SPOKE ASSEMBLY 1 2011-11_
8  |FT250.34F.010 TSR AR RIM SPOKE ASSEMBLY 1 2011-11_
8.1 |GBT6171-M16X1.5-10-A3L IEithayEcl - S5 HEXAGON NUT, TYPE-1 6 2011-11_
8.2 |FT300.34.106 HE WAHSER 6 2011-01_
8.3 |FT250.34F.011 it Epe Ry RIM WELDMENT 1 2011-11_
8.4 |TE324.34.1.1-01 IR SPOKE PLATE 1 2011-11_
9 |GBT5786-M14X1.5X35-10.9-A3L N1 BOLT;SOCKET; THROUGH 6 2011-11_

20



FT250.35.001 27| % B 4L 0 2 e

21



FT250.35.001 35-zg5 s E2Eml sl 35—-TOWING MECHANISM INSTALLATION ASSEMBLY
bR = SR e 3
No. Code Description Quantity Remark
1 |GBT5783-M12X35-8.8—A3L A S B BOLT:SOCKET; THROUGH 2 2011-07_
1  |GBT899-GMI12-M12X35-A3L BL A STANDARD SPING GASKET 2 2011-11_
1  |GBT899-GMI12-M12X35-A3L R IR A STANDARD SPING GASKET 2 2011-11_
2 |FT250.35.011 e | S H MR TRACTION DEVICE ASSEMBLY 1 2011-11_
2.1 |FT250.35.010 G| HIEE TRACTION FRAME 1 2011-11_
2.1 |FT300.35A.101 TEBET CONNECTING SWING ROD 1 2011-11_
2.11 |FT800.35.112 A SPRING LOCK PIN 1 2011-11_
2.2 |FT250.35.103 FRAV LIMITING PIN 1 2011-11_
2.3 |FT65.35.103 PR A SPRING LOCK PIN 2 2011-11_
2.3 |FT65.35.103 A SPRING LOCK PIN 2 2011-11_
2.4 |FT250.35.101 TEREY CONNECTING PIN 1 2011-11_
2.5 |GBT6170-M16-A3L 1R M16-A3L NUT 2 2011-11_
2.7 |GBT5782-M16X80-A3L AN S B BOLT;SOCKET; THROUGH 2 2011-11_
2.8 |FT300.35A.105 B4 SWING PIN 1 2011-11_
2.9 |FT250.35.102 AT UPPER PART U-HOOK 1 2011-11_
3 |GBT93-12-A0P g WAHSER 2011-11_
4 |GBT6170-M12-A3L [853 NUT 2011-11_
5 |GBT5783-MI2 x 35-8.8—A3L AN S B BOLT;SOCKET;THROUGH 2011-07_

22



TE254.361K &4 50w i

23



TE254.361K 36.1- &85k 4 36.1-CLUTCH HOUSING ASSEMBLY
UiNes = A e ;
No. Code Description Quantity Remark
1 [GBT5783-M8X20-A2L 4 BOLT 9 2013-01_
10 |GBT93-14-A0P il SPRING WASHER 8 2013-01_
10 |GBT93-14-A0P PR SPRING WASHER 8 2013-01_
11 |FT250.36.110 T LM 5 INSPECTION HOLE SIDE COVER 2 2013-01_
12 |GBT91-4X20-A0P TF 44 PIN 1 2013-01_
13 |GBT5783-M10X25-A3L 4 BOLT 7 2013-01_
14 |TE250.361F-01 3 B AR JRE 32 JRE RELEASE BEARING SEAT SUPPORT 1 2013-01_
15 |GBT9877.1-FB35X55X8D L AR R T % 3t O RING 1 2013-01_
15 |GBT9877.1-FB35X55X8D B AL R T 4% O RING 1 2013-01_
16 |GBT276-6207 R BEARING TAPER ROLLER 2 2013-01_
17 |TE250.361F.2 M ATAN = Byl g SHUTTLE SHIFT DRIVING SHAFT ASSEMBLY 1 2013-01_
17.1 |TE250.361F.2-01 PRATRYS T Bl SHUTTLE SHIFT DRIVING SHAFT 1 2013-01_
17.2 |GBT3452.1-20.0X1.80G RS 3 ORI 55 4] el O-SEAL RING 2 2013-01_
17.3 | TE250.361F.2-02 P SLEEVE 1 2013-01_
18 |TE250.36F-02 iR E SPLINE BUSH 1 2013-01_
19 |GBT893.1-30 FLHI M P SNAP RING 1 2013-01_
2 |GBT93-8-A0P g WAHSER 9 2013-01_
20 |TE250.361F.3 T2 1 B A A LA PTO CLUTCH SHAFT ASSEMBLY 1 2013-01_
20.1 [TE250.361F.3-01 % B A PTO CLUTCH SHAFT 1 2013-01_
20.2 [FT250.36B.128 e SHAFT SLEEVE 1 2013-01_
21 |TE250.361F-04 R BEARING PRESSURE COVER 1 2013-01_
22 |TE250.361F-21 kSR ADJUSTING WASHER 2013-01_
23 |GBT276-6305 R BEARING TAPER ROLLER 2 2013-01_
24 |TE250.361F-05 [FES AIR INTCKE PIPE 1 2013-01_
25 |TE300.361-01 HIAKE) E v de FRONT DRIVING GEAR 1 2013-01_

24



TE254.361K &4 50w i
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TE254.361K 36.1— 5 &ras oA m s (4E)

UiNes = A e ;

No. Code Description Quantity Remark
25 |TE300.361-01 HIIRsh Eshii e FRONT DRIVING GEAR 1 2013-01_
26 |TE254.361A-01 N TES LONG SPACER BUSH 1 2013-01_
27 |TE250.361F-12 2 A r [l SHUTTLE SHIFT MIDDLE SHAFT 1 2013-01_
28 |TE250.361F-22 R BEARING PRESSURE COVER 1 2013-01_
29 |TE250.361F-13 iR SPLINE BUSH 1 2013-01_
FT250.36.106 bR UPPER COVER PLATE 1 2013-01_
FT250.36.106 LW UPPER COVER PLATE 1 2013-01_
30 |GBT893.1-18 FLA B R SNAP RING 1 2013-01_
4 |TE250.361F.1 e A= CLUTCH HOUSING UNIT 1 2013-01_
4 |TE250.361F.1 HERRES CLUTCH HOUSING UNIT 1 2013-01_
4.1 [FT250.36.102 B ROCKER SHAFT SHORT BUSH 1 2013-01_
4.2 |TE250.361F.1-0la B CLUTCH HOUSING 1 2013-01_
43 |FT250.36.103 EEMKE ROCKER SHAFT LONG BUSH 1 2013-01_
4.4 |FT250.36.104 T F S PEDAL SHAFT BUSH 2 2013-01_
5 |GBT97.1-10-A0P TR FLAT WASHER 12 2013-01_
6 |GBT93-10-A0P T v 2 5 S A ] PLAIN WASHER-LARGE SSRIE 19 2013-01_
7  |GBTS5782-M10X55-A2L Ay PS 1o BOLT;SOCKET;THROUGH 4 2013-01_
8 |GBT5783-M10X35-A3L oYES BOLT 8 2013-01_
9 |TE250.361F-17 4 BOLT 2013-01_

26
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TE250.373C—1 37384589 E i ~1 37.3TRANSMISSION CONTROL MECHANISM ASSEMBLY-1

UiNes = A e ;
No. Code Description Quantity Remark
1 |[GBT5783-M8X25-A2L W BOLT 4 2011-11_
2 |GBT93-8-A0P g WAHSER 4 2011-11_
3 |FT250.37.040 FAR AT MAIN GEARSHIFT CONTROL HANDLE 1 2011-11_
4  |GBT6170-M10-A3L W NUT 1 2011-11_
5 |TE250.373C.1 AT ST MAIN GEARLEVER ASSEMBLY 1 2011-11_
5.1 |FT250.37.180 S GEARLEVER 1 2011-11_
5.1 |GBT854-8 B EC A Bl 2 WASHER 2 2011-11_
5.11 |GBT5783-M8X16-A2L YR BOLT 2 2011-11_
5.3 |FT250.37.181 Gy e R s GEARLEVER SEAL HOOD 1 2011-11_
5.4 |FT250.37.248 iz | SNAP RING 1 2011-11_
5.5 |GBT894.1-45 P4 RETAINER RING 1 2011-11_
5.6 |FT250.37.211 FEAF T JRE MAIN GEARLEVER SEAT 1 2011-11_
5.7 |FT250.37.183 AR O GEARLEVER SPRING 1 2011-11_
5.7 |FT250.37.183 AT L GEARLEVER SPRING 1 2011-11_
5.8 |FT300.37.164 7 AR 1 GEARLEVER SPRING RETAINER RING 1 2011-11_
5.9 |TE250.373C.1-01 A SR GEARLEVER GUIDE BOARD 1 2011-11_
6 |FT250.37.031a NG 55 04 B BREATH ASSEMBLY 1 2011-11_
6.1 |FT250.37.402 20 HOLLOW BOLT 1 2011-11_
6.2 |IBT982-8 HEHE COMBINATION GASKET 2 2011-11_
6.3 |FT250.37.061 P-4 BREATHING PIPE ASSEMBLY 1 2011-11_
7 |FT250.37.182a Ar A GEARBOX COVER 1 2011-11_
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TE250.373C-2 37. 3% 8 4EEPI NI -2 37.3TRANSMISSION CONTROL MECHANISM ASSEMBLY-2

UiNes = A e ;
No. Code Description Quantity Remark
1 |FT250.37.037 A AR\ A AUXILIARY GEARSHIFT CONTROL HANDLE 1 2011-11_
10 |FT250.37.038 AR S T A AUXILIARY DIAL ROD ASSEMBLY 1 2011-11_
11 |GBT5783-M10X40-A3L YR BOLT 2 2011-11_
12 |GBT93-10-A0P T v 2 5 S A ] PLAIN WASHER-LARGE SSRIE 2 2011-11_
13 |FT250.37.249 5] A WRET FIXING SCREW 1 2011-11_
14 |GBT6173-M8X1-A2L 137 i HEXAGON NUT, TYPE-1 1 2011-11_
15 |FT250.37.254 R8I e e INTERLOCKING PRESS SEAT 1 2011-11_
16 |GBT3452.1-8.75X1.80G RS 3 ORI 55 4] el O-SEAL RING 1 2011-11_
17 |TE250.373B.5 il RS INTERLOCKING SHAFT WELDMENT 1 2011-11_
18 |FT250.37.250 [&E] 5 £ FIXING PIN 4 2011-11_
19 |FT250.37.148 T U FORK SHAFT LOCKING SPRING 4 2011-11_
19 |FT250.37.148 P U Bl e FORK SHAFT LOCKING SPRING 4 2011-11_
2 |GBT6170-M10-A3L YRR NUT 1 2011-11_
20 |GBT308-8-G100-B ER STEEL BALL 4 2011-11_
20 |GBT308-8.731-G200-b IR STEEL BALL 4 2011-03_
21  |GBT91-3.2X20-A0P F 4 PIN 1 2011-11_
21 |GBT91-3.2X20-A0P TF 44 PIN 1 2011-11_
22 |GBT97.1-8-A0P PR FLAT WASHER 1 2011-11_
23 |FT250.43.103 il LTI S BRAKE PULL ROD ADJUSTING FORK 1 2011-11_
24 |GBTS882-B8X28 i JOINT 1 2011-11_
25 |GBT6170-M8-A2L L NUT 1 2011-11_
26 |TE250.373B.2 hikrEAE (—) PULL ROD WELDMENT (1) 1 2011-11_
27 |GBT91-2X10-A0P I 014 PIN 3 2011-11_
29 |TE250.373B.3 LB CRLY SHAFT SLEEVE WELDMENT 1 2011-11_
3 |FT250.37.020 RIS BRI IE G AUXILIARY GEARSHIFT CONTROL ROD 1 2011-11_
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TE250.373C-2 37.3fL g ABHINLIA LA -2(22)

bR rRE SR B b
No. Code Description Quantity Remark
30 |GBT93-12-A0P g WAHSER 1 2011-11_
31 |TE250.373B—-04 1 STUD 1 2011-11_
32 |GBT848-12-A0P JNEhE WASHER 1 2011-11_
33 |GBT894.1-12 Tk ) S Y SNAP RING 1 2011-11_
34 |TE250.373B.4 hiiHEE (2) PULL ROD WELDMENT (2) 1 2011-11_
4 |GBT879.1-3X30 S [ A A PIN,LOCK 1 2011-11_
5 |GBT879.1-5X30 S [ A PIN,LOCK 1 2011-11_
6 |GBT5783-M8X16-A2L e BOLT 1 2011-11_
7  |GBT93-8-A0P g WAHSER 1 2011-11_
8 |FT250.37.313 AR PRESSURE PLATE 1 2011-11_
9 |GBT3452.1-15X2.65G WES B OG5 4 Pl O-SEAL RING 1 2011-11_
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TE250.373C-3 37381458 WM E -3 37.3TRANSMISSION CONTROL MECHANISM ASSEMBLY-3

UiNes = A e ;
No. Code Description Quantity Remark
1 |[GBT5783-M8X30-A2L W BOLT 6 2011-11_

10 |FT250.37.142 I - IV A4 3k m-Iv FORK HEAD 1 2011-11_

11 |TE300.373-02 I — I RSH S I-II GEAR FORK SHAFT 1 2011-11_

12 |TE300.373-01 I - 144 % I-II GEAR FORK 1 2011-11_

13 |TE300.373A-02 R S A REVERSE FORK SHAFT 1 2011-11_

14 |TE300.373A-01 (IR 38 REVERSE FORK 1 2011-11_

2 |GBT93-8-A0P g WAHSER 6 2011-11_

3 |FT250.37.030 MR B DIPSTICK ASSEMBLY 1 2011-11_

4 |GBTS879.1-3X24 S B A 4 PIN,LOCK 5 2011-11_

5 |GBT879.1-5X24 SR [ PIN,LOCK 5 2011-11_

6 |FT250.37.188 ERY Y HIGH AND LOW GEAR FORK SHAFT 1 2011-11_

7 |FT250.37.145 R R X HIGH AND LOW GEAR FORK 1 2011-11_

8 |TE250.373B-02 ENEEE & III-IV FORK SHAFT 1 2011-11_

9  |TE250.373B-01 M- IVE4HE X M-IV GEAR FORK 1 2011-11_

34



35

TE250.391 f#E5)) Bk(n)




TE250.391 39.1-F24E5h 8 i (4) 39.1-FINAL TRANSMISSION ASSEMBLY (LEFT)

UiNes = A e ;
No. Code Description Quantity Remark
1 |GBT5783-M16X35-A3L N1 BOLT;SOCKET; THROUGH 1 2011-11_
10 |GBT898-AMI12-M12X1.25X30-A2L Wk A STANDARD SPING GASKET 8 2011-11_
11 |GBT5783-M10X25-A3L YR BOLT 4 2011-11_
12 |GBT93-10-A0P T v 2 5 S A ] PLAIN WASHER-LARGE SSRIE 4 2011-11_
13 |JBT7940.1-M10X1 TR STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_
14 |GBT3452.1-112X3.55G S8 FHOTEAR 4% 4 O-SEAL RING 1 2011-11_
15 |FT250.37.242 MiES 1] OIL SEAL SPACER RING 1 2011-11_
16 |GBT9877.1-B55X75X8 L AR R T % 3t O RING 1 2011-11_
17 |FT250.37.215 P FLAT KEY 1 2011-11_
18 |FT250.37B.212 KB DRIVING SHAFT 1 2011-11_
19 |FT250.37.218 e atis) BEARING RETAINER RING 1 2011-11_
2 |GBT93-16-A0P il SPRING WASHER 1 2011-11_
20 |GBT276-6211 TRYBAER A& BEARING 1 2011-11_
21 |GBT893.1-100 FLAI M P SNAP RING 1 2011-11_
3 |FT250.37.216 2] RETAINER RING 1 2011-11_
4 |FT250.37.214 IK Bl R o DRIVING SHAFT BEARING COVER 1 2011-11_
5 |GBT9877.1-B50X72X8 WL 2R R B % O RING 3 2011-11_
6 |GBT276-6210 TRYBAER A BEARING 1 2011-11_
7 |FT250.37B.226 LIRE R LEFT DRIVING SHAFT SLEEVE 1 2011-11_
8 |GBT6171-M12X1.25-10-A2L g NUT 8 2011-11_
9 |GBT93-12-A0P H[E WAHSER 8 2011-11_
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TE250.392 39.2—- 52458 M i (4) 39.2-FINAL TRANSMISSION ASSEMBLY (RIGHT)

UiNes = A e ;
No. Code Description Quantity Remark
1 |GBT5783-M10X25-A3L W BOLT 4 2011-11_
10 |FT250.37.214 KBl R DRIVING SHAFT BEARING COVER 1 2011-11_
11 |GBT9877.1-B50X72X8 L e S T % 3t O RING 3 2011-11_
12 |GBT276-6210 TRV ER A& BEARING 1 2011-11_
13 |JBT7940.1-M10X1 TR STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_
14 |FT250.37.215 P FLAT KEY 1 2011-11_
15 |GBT3452.1-112X3.55G T HE B I O T AR fi 5 4 1 O-SEAL RING 1 2011-11_
16 |FT250.37.242 FHES) ] OIL SEAL SPACER RING 1 2011-11_
17 |GBT9877.1-B55X75X8 B AL R T 4% O RING 1 2011-11_
18 |FT250.37B.212 KB DRIVING SHAFT 1 2011-11_
19 |FT250.37.218 e atis) BEARING RETAINER RING 1 2011-11_
2 |GBT93-10-AOP g WAHSER 4 2011-11_
20 |GBT276-6211 TRYBAER A& BEARING 1 2011-11_
21 |GBT893.1-100 FLAI M P SNAP RING 1 2011-11_
3 |GBT6171-M12X1.25-A2L g NUT 8 2011-11_
4 |GBT93-12-A0P H[E WAHSER 8 2011-11_
5 |FT250.37B.217 LIRS RIGHT DRIVING SHAFT SLEEVE 1 2011-11_
6 |GBT898-AMI12-M12X1.25X30~A2L WL BT STANDARD SPING GASKET 8 2011-11_
7 |GBT5783-M16X35-A3L VY. BN li BOLT;SOCKET; THROUGH 1 2011-11_
8 |GBT93-16-A0P il SPRING WASHER 1 2011-11_
9 |FT250.37.216 P4 RETAINER RING 1 2011-11_
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TE250.401GZC 40.1-%%n# STEERING PLATE

bR = SR e 3
No. Code Description Quantity Remark
1 TE250.401G EAEEENSY STEERING WHEEL ASSEMBLY 1 2012-01_
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TE254.402D—1 40. 2% b4 1 i1

40.2STEERING PIPE ASSEMBLY -1

UiNes = A e ;
No. Code Description Quantity Remark
1 |FT254.40.028 T 5 ] 38 24 B HYDRAULIC STEERING MECHANISM ASSEMBLY 1 2011-11_
10 |TE254.402C.3 BT SRRV A4S R REDIRECTOR OIL INLET STEEL PIPE ASSEMBLY 1 2011-11_
11 |FT254.40A.114 g SHORT CONNECTING PIPE 2 2011-11_
12 |TE254.402C.7 BNl e OIL RETURN SHORT PIPE WELDMENT 1 2011-11_
13 |Q67627 HEAF2T HOSE HOOP 27 2 2011-11_
14 |TE254.402C-01 Ei= OIL RETURN RUBBER HOSE 1 2011-11_
15 |GBT5782-M8X60-A2L Ay PS 1o BOLT;SOCKET;THROUGH 3 2011-11_
16 |FT254.40.030 PR I SINGLE-WAY STABILIZER DIVERTER VALVE 1 2011-11_
17 |GBT5783-M10X25-A3L 4 BOLT 2 2011-11_
18 |GBT93-8-A0P g WAHSER 3 2011-11_
19 |GBT6170-M8-A2L L NUT 3 2011-11_
2 |TE254.402A.6 LAl PC ey REDIRECTOR BRACKET WELDMENT 1 2011-11_
20 |TE254.402A.7 AR ST B DIVERTER VALVE BRACKET WELDMENT 1 2011-11_
21 |TE254.402C.4 o] YR AR AR OIL RETURNING TUBE ASSEMBLY 1 2009-09_
21 |TE304.402B.3 [l AR B OIL RETURN STEEL PIPE ASSEMBLY 1 2011-11_
22 |Q67638 AT FF AL B AR A TR 40 A-TYPE WORM TRANSMISSION HOSE CLAMP 2 2011-11_
23 |TE254.402A-01 (EiEg OIL RETURN RUBBER HOSE 1 2011-11_
24 |TE254.402A.11 1 o =gl 59 OIL RETURN STEEL PIPE ASSEMBLY 2 1 2009-09_
24 |TE254.402D.3 s YR AR AR OIL RETURNING TUBE ASSEMBLY 1 2011-12_
3 |GBT93-14-A0P il SPRING WASHER 4 2011-11_
3 |GBT93-14-A0P il SPRING WASHER 4 2011-11_
4  |GBT5783-M14X35-A3L Ay PS 1o BOLT;SOCKET;THROUGH 4 2011-11_
5 |GBT5783-M10X30-A3L oYES BOLT 4 2011-11_
6 |GBT93-10-A0P T v 2 5 S 4 ] PLAIN WASHER-LARGE SSRIE 6 2011-11_
7 |FT254.40.102 25 MR HOLLOW BOLT 3 2011-11_
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TE254.402D & [r) 45 1 5 hl-1

R [ 28 L R




TE254.402D—1 40.27%% [ 45 i b i — 1(4%)

bR = SR e 3

No. Code Description Quantity Remark
JBT982-20 A B E COMBINED SEAL GASKET 12 2011-11_
FT254.40A.112 S0 RE() HOLLOW BOLT (1) 2 2011-11_
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TE254.402D-2 40.2%% 014 # 5 —2 40.2STEERING PIPE ASSEMBLY-2

UiNes = A e ;
No. Code Description Quantity Remark

1 |TE254.402D.5 e e R IR A5 K LEFT HIGH PRESSURE OIL SUPPLY RUBBER 1 2011-11_

2 |TE254.402D.6 A5 1o FE R 45 A B HOSE ASSEMBLY 1 2011-11_

3 |GBT6173-M16X1.5-A3L 7N TSR RIGHT HIGH PRESSURE OIL SUPPLY RUBBER 2 2011-11_

4 |TE254.402D-02 T SR PIPE ASSEMBLY 1 2011-11_

5 |JBT982-20 2H A s HEXAGON THIN NUT 2 2011-11_

OIL PIPE BRACKET

6 |TE250.402A-05 Az B Lk COMBINED SEAL GASKET 2 2011-11_

7 | TE254.402D.1 e AN A B 1 2011-11_

8 |TE254.402D.2 Vet ok =g JOINT BODY 1 2011-11_

8 |TE254.402D.2 A B AN A AR LEFT STEEL OIL PIPE ASSEMBLY 1 2011-11_

OIL CYLINDER RIGHT STEEL PIPE ASSEMBLY
OIL CYLINDER RIGHT STEEL PIPE ASSEMBLY
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TE250.403B 40.3-#%mE 00, 40.3-STEERING PIPE COLUMN ASSEMBLY

bR
No.

%2
Code

AR

Description

B
Quantity

Remark

10
11

w N

0 N N L B

GBT6173-M16X1.5—-A3L
TE250.403B.1
FT254.40.114
TE250.403B-01
FT650.40.014

['T220.40.301
FT650.40.172
GBT894.1-20
GBT276-61804-2LS
FT650.40.173

GBTS893.1-32

AR

H IR
e

el
ORI

Fermrirg
il R
4120
UHIZS
R 2

=

HEXAGON THIN NUT
STEERING SLEEVE WELDMENT
AIR INTCKE PIPE

STEERING ROD

HORN BRUSH SEAT ASSEMBLY

STEERING ROD SLEEVE
BEARING RETAINER RING
RETAINER RING

BEARING TAPER ROLLER
BEARING RETAINER RING 2

RETAINER RING

— =

— =

2011-11_
2011-11_
2011-11_
2011-11_
2011-11_

2011-11_
2011-11_
2011-11_
2011-11_
2011-11_

2011-11_
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TE250.411C 41.1-3) )ik e 41.1-PTO SHAFT ASSEMBLY

UiNes = A e ;

No. Code Description Quantity Remark
0 |TE250.411B-03 IE(EERETN THRUST WASHER RETAINER RING 999 2011-11_
0 |TE250.411B-04 I PR THRUST WASHER RETAINER RING 999 2011-11_
TE250.411B—02 ISR THRUST WASHER RETAINER RING 999 2011-11_
10 |TE250.411C—-02 DI DAE TH R TS PTO SHAFT HOOD 1 2011-11_
10 |TB550.412-02 IR THELEIA S PTO SHAFT HOOD 1 2011-11_
2 |FT250.41.131 N3 THRUST SHIM 1 2011-11_
3 |GBT276-6207 R BEARING TAPER ROLLER 1 2011-11_
4 |TE250.411C-01 Bl 7% THE OUTPUT MOTIVITY AXIS 1 2011-11_
5 |GBT9877.1-FB40X55X8D B AL R T 4% O RING 2 2011-11_
6 |TE250.411C-03 EIWAL TR e SRl PTO OIL SEAL RETAINER RING 1 2011-11_
7 |FT250.41.104 B 77 0 A R 5 PTO SHAFT BEARING COVER 2011-11_
8 |GBT93-10-A0P T T 2 5 5 2 PLAIN WASHER-LARGE SSRIE 2011-11_
GBT5783-M10X25-A3L oYES BOLT 2011-11_
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TE250.412C 41.2-3 Jikm k% s 5 41.2-PTO GEAR ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark

1 |GBT276-6206 TETER % BEARING 1 2011-11_

10 |TE250.412B-06 EIPAL IS E PTO MESHING SEAT 1 2011-11_

11 |TE250.412B-03 EIPL LIRS PTO SHIFT COLLAR 1 2011-11_

12 |TE250.412B-04 [FES AIR INTCKE PIPE 1 2011-11_

13 |TE250.412C-02 EEIDAL Tael) 5y ki PTO DRIVEN GEAR 1 2011-11_

14 |IBT7918-K35X40X27 ) U TR SRR 15 2 A NEEDLE AND CARRIER UNIT 1 2011-11_

2 |TE250.412C-01 Bl 7% A% PTO TRANSMISSION SHAFT 1 2011-11_

3 |GBT276-6305 R BEARING TAPER ROLLER 2 2011-11_

4 |FT250.41.103 LB R T TRANSMISSION SHAFT BEARING COVER 1 2011-11_

5 |GBT93-10-A0P T T 2 5 5 2 PLAIN WASHER-LARGE SSRIE 3 2011-11_

6 |GBT5783-M10X25-A3L 4 BOLT 3 2011-11_

7 |FT250.41.018a SIWAL Tl R Ay e A PTO BONNET WELDMENT 1 2011-11_

8 |TE250.412B-02 EHIDAE Tanl 5y PTO DRIVEN GEAR 1 2011-11_

9 |TE250.412B-07 TREHK BEARING,NEEDLE 1 2011-11_
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TE250.413B 41.3-3) Sy B #BHWA 58 41.3-PTO CONTROL MECHANISM ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 [GBT5781-M8X35-A2L N1 BOLT;SOCKET; THROUGH 2 2011-11_
10 |GBT308-8.731-G200-b R STEEL BALL 1 2004-01_
11 |FT250.37.148 P S FORK SHAFT LOCKING SPRING 1 2011-11_
11 |FT250.37.148 TR U FORK SHAFT LOCKING SPRING 1 2011-11_
12 |TE250.413B-02 EIPALTTHEI YR8 PTO GEARSHIFT FORK 1 2011-11_
12 |TE250.413B-02 B 75 R PTO GEARSHIFT FORK 1 2011-11_
13 |GBT3452.1-11.8X1.80G TR S B OTAR i 4 4 el O-SEAL RING 3 2011-11_
14 |TE250.413B-01 Bl 77 e R 4 S B PTO GEARSHIFT FORK SHAFT 1 2011-11_
15 |FT250.41.016 30150 R AT PTO GEARSHIFT HANDLE 1 2011-11_
16 |FT250.41.014 Bl ) AR BT A PTO GEARSHIFT CONTROL ROD WELDMENT 1 2011-11_
17 |TE300.413-04 e AIR INTCKE PIPE 1 2011-11_
18 |FT250.41.013 B 1 B AR AT B PTO GEARSHIFT DIAL ROD ASSEMBLY 1 2011-11_
19 |FT250.41.101 pig B SPLINE BUSH 1 2011-11_
2 |GBT93-8-A0P H[E WAHSER 2 2011-11_
20 |FT250.41.109 EIWIE THEL S S PTO SHAFT FORK HEAD 1 2011-11_
21 |FT250.41.110 Bl 7 h K S PTO FORK SHAFT 1 2011-11_
22 |FT250.41.114 5 BT LA RELEASE ROD SPRING 1 2011-11_
22 |FT250.41.114 A B FTRA SR RELEASE ROD SPRING 1 2011-11_
3 |FT250.41.112 SrEFEEN RELEASE ROD FIXING PIECE 2 2011-11_
4 |GBT879.1-3X24 SV (B A PIN,LOCK 2 2011-11_
5 |GBT879.1-5X24 S B A 4 PIN,LOCK 2 2011-11_
6 |FT250.41.011 WL THEE At R T PTO RELEASE CONTROL HANDLE 1 2011-11_
7 |GBT6170-M10-A3L YRR NUT 2 2011-11_
8 |FT250.41.012 AN BT I RELEASE ROD AND PIN ASSEMBLY 1 2011-11_
8.1 |FT250.41.017 A BSFE R RELEASE ROD ASSEMBLY 1 2011-11_
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TE250.413B 41.3-3) J1 k4 i B B AU(ZE)

b s EF ¥kt )
No. Code Description Quantity Remark
8.1 |FT250.41.017 SRR RELEASE ROD ASSEMBLY 1 2011-11_

8.2 |FT250.41.128 FR A7 LIMITING PIN 1 2011-11_

9 FT250.41.111 -EES AIR INTCKE PIPE 2 2011-11_
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TE254.421B 42.1-778#5 8, 42.1-TRANSFER CASE ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |TE254.421B.1 A ENFEFE R AR TRANSFER CASE HOUSING ASSEMBLY 1 2011-11_
1.1 |TE254.421A.1-01 TR TRANSFER CASE HOUSING 1 2011-11_
1.1 |GBT5783-M10X20-A3L YR BOLT 5 2011-11_
1.11 |TE254.421A.1-02 SrENfaTE L TRANSFER CASE FORK 1 2011-11_
1.12 |GBT879.1-6X24 SR [ PIN,LOCK 1 2011-11_
1.13 |GBT879.1-3.5X24 S B A 4 PIN,LOCK 1 2011-11_
1.14 |TE254.421A.1-03 Sy Bl S TRANSFER CASE FORK SHAFT 1 2011-11_
1.15 |GBT3452.1-12.5X1.80G RS 3 ORI 55 4] el O-SEAL RING 2 2011-11_
1.16 |JBT982-12 A EE COMBINED SEAL GASKET 1 2011-11_
1.17 |Q617B12 Y. PSSt SCREW PLUG 1 2011-11_
1.18 |FT254.42.121 rENFRTE Xk TRANSFER CASE FORK HEAD 2 2011-11_
1.19 |FT254.42.102 i 4 SHAFT,OUTPUT 1 2011-11_
1.2 |FT254.42.109 i TR L AR OUTPUT SHAFT FRONT THRUST RING 1 2011-11_
1.2 |GBT93-10-A0P T v 2 5 S A ] PLAIN WASHER-LARGE SSRIE 8 2011-11_
1.21 |GBT276-6206 TRIGEREIK BEARING 1 2011-11_
1.22 [TE254.421.1.1 T OIL SEAL 1 2011-11_
1.22 [TE254.421.1.1 THE OIL SEAL 1 2011-11_
1.23 |TE254.421A.1-09 GRS FRONT BEARING COVER 1 2011-11_
1.24 |GBT5783-M10X30-A3L W BOLT 3 2011-11_
1.25 |TE254.421A.1-10 rP Al S L HEER MIDDLE SHAFT SMALL THRUST RING 1 2011-11_
1.26 |GBT276-6204 TRV ER A& BEARING 2 2011-11_
1.27 |GBT893.1-47 4 RETAINER RING 1 2011-11_
1.28 |TE254.421B.1-02 Ay EhAE b a5 5 TRANSFER CASE MIDDLE GEAR 1 2011-11_
1.29 |TE254.421A.1-11 r gl o Lk HEER MIDDLE SHAFT BIG THRUST RING 1 2011-11_
1.3 |TE254.421A.1-04 Ja R REAR BEARING COVER 1 2011-11_

58



59

TE254.421B 432048 5k




TE254.421B 42.1-4y3h48 54 il (4E)

UiNes = A e ;
No. Code Description Quantity Remark
1.3 |GBT3452.1-15.0X2.65G S8 FHOTEAR 4% 4 O-SEAL RING 2 2011-11_
1.31 |TE254.421A.1-05 A E L MIDDLE SHAFT 1 2011-11_
1.32 |TE254.421A.1-07 Fh RNl E AR MIDDLE SHAFT LOCATING PLATE 1 2011-11_
1.4 |GBT276-6305 K BEARING TAPER ROLLER 1 2011-11_
1.5 |FT254.42.107 i Bl 1R HERR OUTPUT SHAFT REAR THRUST RING 1 2011-11_
1.5 |FT254.42.107 S 1R HERR OUTPUT SHAFT REAR THRUST RING 1 2011-11_
1.7 |FT254.42.108 R R R E OUTPUT SHAFT ROLLING BEARING SPACER 1 2011-11_
1.8 |TE254.421B.1-01a ARSIL Y NI R E BUSH 1 2011-11_
1.9 |FT254.42F.103 A TRANSFER CASE DRIVEN GEAR 1 2011-11_
2 |GBT119.1-10m6X18-A0P [ £ SHIFT COLLAR 2 2011-11_
PIN
3 |GBT3452.1-53.0X2.65G TES S OTEAR I 2 41 Bl 1 2004-01_
4  |GBT93-10-A0P T T 2 5 5 2 O-SEAL RING 4 2011-11_
5  |GBT5783-M10X30-10.9-A3L VAV BN ves PLAIN WASHER-LARGE SSRIE 4 2011-11_
BOLT;SOCKET; THROUGH
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TE254.422A 22— 8L sl 42.2-TRANSFER CASE TRANSMISSION SHAFT ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |TE254.422A.1 G EhAEE B AN TRANSFER CASE TRANSMISSION SHAFT 1 2011-11_
1.1 |GBT879.1-3.5X40 SV (B A INSTALLATION 1 2011-11_
1.1 |TE254.422A.1.1 BB PIN,LOCK 1 2011-11_
1.2 |GBT879.1-6X40 L B A 4 FRONT SLEEVE PIPE WELDMENT 1 2011-11_
1.3 |FT254.42.113 e SPRING COLUMN PIN 1 2011-11_
SPLINE BUSH
1.4 |TE254.422A.1.2 SRR 1 2011-11_
1.5 |TE254.422A.1-02 Sy EhER Bl REAR SLEEVE PIPE WELDMENT 1 2011-11_
1.6 |GBTS879.1-3.5X35 A [ A TRANSFER CASE TRANSMISSION SHAFT 1 2011-11_
1.7 |GBT879.1-6X35 S B A 4 PIN,LOCK 1 2011-11_
1.8 |FT254.42F.120 RitESEE PIN,LOCK 1 2011-11_
FRONT SPLINE BUSH
1.9 |GBT3452.1-45.0X3.55G TES S OTEAR I 2 41 Bl 2 2011-11_
2 |GBT93-8-A0P g O-SEAL RING 5 2011-11_
3 |GBT5781-M8X16—A2L VAV By i WAHSER 5 2011-11_
BOLT;SOCKET;THROUGH
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TE254.423A 423~y EAE #9081 42.3-TRANSFER CASE CONTROIL ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |FT65.38.051 P HEFAH PULL/PRESS HANDLE 1 2011-11_
10 |GBT97.1-10-A0P - FLAT WASHER 1 2011-11_
11 |TE254.423A.4 E[EE R o o MIDDLE PULL ROD WELDMENT 1 2011-11_
12 |FT800A.43B.116 FERIFF X RIGHT REVOLVING PULL ROD FORK 1 2011-11_
13 |FT800A.43B.011 ENIEHI A LOCATING PIN RIVET UNIT 1 2011-11_
14 |TE254.423A-05 TENIAR LOCATING PLATE 1 2011-11_
15 |GBT93-8-A0P g WAHSER 2 2011-11_
16 |GBT5783-M8X20-A2L YR BOLT 2 2011-11_
17 |GBT308-8-G100-B ER STEEL BALL 1 2011-11_
18 |FT304.42.124 E R LOCATING SPRING 1 2011-11_
19 |TE254.423A.1 BEAT ROCKER UNIT 1 2011-11_
19.1 |FT304.42.135 WE SLEEVE 1 2011-11_
19.2 |TE254.423A.1-01 B ROCKER 1 2011-11_
2 |GBT6170-M10-A3L W NUT 3 2011-11_
20 |GBT879.1-3.5X24 SR [ PIN,LOCK 1 2011-11_
21 |GBTS879.1-6X24 S B A 4 PIN,LOCK 1 2011-11_
22 |GBTS783-M10X25-A3L [ BOLT 1 2011-11_
3 |TE254.423A-01 TR THROUGH HARNESS WASHER 1 2011-11_
3 |TE254.423A-01 ZELR IR THROUGH HARNESS WASHER 1 2011-11_
4  |TE254.423A.3 BRFTEA CONTROL ROD WELDMENT 1 2011-11_
5  |GBT91-2.0X20-A0P T 1148 PIN 1 2011-11_
6 |GBT97.1-6—A0P - FLAT WASHER 1 2011-11_
7 |GBT882-B6X22 Lt JOINT 1 2011-11_
8 |TE254.423A.2 r [ R A MIDDLE ROCKER UNIT 1 2011-11_
8.1 |TE254.423A.2.1 AR R S MIDDLE ROCKER WELDMENT 1 2011-11_
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TE254.423A 42.3-4yBhAR g\ Mo (£2)

b s EF ¥kt )

No. Code Description Quantity Remark
8.2 |TE254.423A.2—-02 o 8] B e MIDDLE ROCKER BUSH 1 2011-11_
GBT91-3.2X20-A0P JF 4 PIN 1 2011-11_
GBT91-3.2X20-A0P FF 4 PIN 1 2011-11_
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F'1250.43.001-1

A3 FEE K WL 43BRAKE AND CONTROL MECHANISM

UiNes = A e ;
No. Code Description Quantity Remark
1 |FT250.43.011 FFsIE =y WHEEL BRAK 2 2011-11_
1.1 |FT250.43.123 (EEPALS SPRING SHOE 2 2011-11_
1.2 |GBT93-16-Zn.D T 1 2R L 5 2 PLAIN WASHER-LARGE SSRIE 1 2011-11_
1.3 [FT250.43.121 FEsIE BRAKE HOUSING 1 2011-11_
1.4 [FT250.43.012 il Bl 6 Ak BRAKE HOOF ASSEMBLY 4 2011-11_
1.41 |GBT109-4X13 S-S AET RIVET 16 2011-11_
1.42 |FT250.43.129 il B R BRAKE FRICTION PLATE 2 2011-11_
1.43 |FT250.43.128 il st BRAKE SHOE 1 2011-11_
1.5 |FT250.43.122 il B A A BRAKE PIN SHAFT 1 2011-11_
1.6 |GBT3452.1-15X2.65G T HE B I O T AR fi 5 4 1 O-SEAL RING 1 2011-11_
1.7 |GBT97.1-8-A0P S E FLAT WASHER 1 2011-11_
1.9 |FT250.43.124 filsh™mie BRAKE CAM 1 2011-11_
2 |GBT5783-M8X25-8.8—A2L VAV By i BOLT;SOCKET;THROUGH 4 2004-01_
3  |GBT93-8-Zn.D T v 2 5 S A ] PLAIN WASHER-LARGE SSRIE 4 2004—01_
4 |GBT5783-M12X25-8.8—A3L ISR BOLT;SOCKET;THROUGH 1 2004-01_
5  |FT250.43.104a HH Ik 3hFE STOPPING WASHER 1 2010-08_
5 |FT250.43.104 FAH I3 STOPPING WASHER 1 2004—01_
6 |FT250.43.101 | WAHSER 1 2011-11_
7  |FT250.43.105 il ZhE% BRAKE DRUM 1 2011-11_
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FT250.43.001-2 43312058 K #4H1H -2 43BRAKE AND CONTROL MECHANISM-2

UiNes = A e ;
No. Code Description Quantity Remark
1 |FT250.43.102 il Ry BRAKE ROCKER 2 2011-11_
10 |FT250.43.111 st boip sk LEFT BRAKE SHORT ROCKER 1 2011-11_
11 |FT250.43.113 i B S B A BRAKE PEDAL SHAFT 1 2011-11_
12 |GBT879.1-8X40 S B A 4 PIN,LOCK 2 2011-11_
13 |FT250.43.018 Ze il Bl AR LEFT BRAKE PEDAL ASSEMBLY 1 2011-11_
13.1 |FT65.43.132 PRET SCREW 1 2011-11_
13.2 |FT250.43.021 Ze il BB R A LEFT BRAKE PEDAL WELDMENT 1 2011-11_
14 |FT200.21.101 BT AR CLUTCH PEDAL SPRING 2 2011-11_
15 |IBT7940.1-M10X1 B R AR STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_
16 |FT250.43.019 A B BAR A RIGHT BRAKE PEDAL ASSEMBLY 1 2011-11_
16.1 |FT250.43.162 TSR B BRAKE PEDAL HOUSING LINER 1 2011-11_
16.2 |FT250.43.020 S AR A RIGHT BRAKE PEDAL WELDMENT 1 2011-11_
16.3 |FT65.43.130 B INTERLOCKING PLATE 1 2011-11_
16.4 |FT65.43.132 WET SCREW 1 2011-11_
17 |FT250.43.112 2] RETAINER RING 1 2011-11_
18 |GBT894.1-25 P4 RETAINER RING 1 2011-11_
19 |FT250.43.013 PR RIGHT BRAKE PULL ROD WELDMENT 1 2011-11_
2 |GBT93-8-Zn.D i B 3 £ ] PLAIN WASHER-LARGE SSRIE 4 2004-01_
20 |GBTS894.1-12 il P PR SNAP RING 1 2011-11_
21 |FT250.43.015 il e BiE i BRAKE LOCKING PLATE COMBINATION 1 2011-11_
22 |FT250.43.157 EiivAL 5 TORQUE SPRING 1 2011-11_
23 |FT250.43.025 & AR FIXING PLATE WELDMENT 1 2011-11_
3 |GBT5783-M8X25-8.8-A2 VAV By i BOLT;SOCKET;THROUGH 2 2004-01_
4  |GBT91-3.2X16-Zn.D T 1144 PIN 5 2011-11_
5 |GBT97.1-8 g WAHSER 5 2004-01_
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FT250.43.001-2 43 8he5 MBI -2(£E)

bR rRE SR B b
No. Code Description Quantity Remark
6 |FT250.43.103 Tl SBT3 S BRAKE PULL ROD ADJUSTING FORK 2 2011-11_
7  |GBT6170-M8-Zn.D 12075 fy W2 HEXAGON NUT, TYPE-1 2011-11_
FT250.43.014 ZEHI B RIFIE A LEFT BRAKE PULL ROD WELDMENT 2011-11_
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FT250.44B.001 44— E A 44-SEAT ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark

1 |FT250.44B.010 FE R SEAT 1 2011-11_

2 |GBTS5783-M8X25-Zn.D ISR BOLT;SOCKET;THROUGH 2 2004-01_

3 |FT250.44B.144 B R i S 4 SEAT FRONT BRACKET 1 2011-11_

4 |GBT97.1-8 HE WAHSER 4 2011-11_

5 |GBT93-8-Zn.D T T 2 5 5 2 PLAIN WASHER-LARGE SSRIE 4 2004-01_

6 |GBT6170-M8-Zn.D 1B f I8 HEXAGON NUT, TYPE-1 2 2011-11_

7 |GBTS5783-M10X20-Zn.D 75 A SR I HEXAGON BOLT 2 2011-01_

8 |GBT93-10-Zn.D T 1 2R L 5 2 PLAIN WASHER-LARGE SSRIE 2 2011-11_

9 |GBT5783-M8X20-Zn.D VaY: B i BOLT;SOCKET; THROUGH 2
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TE250.45U 45-HbA i i

45-FLOOR ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |GBT5783-M6x16-A2L 4 BOLT 8 2012-05_
10 |TE250.45A-02 965 82 8 7 A SOCKET FIXING PLATE 1 2012-05_
11 |GBT93-8-A0P HE WAHSER 4 2012-05_
12 |GBT6170-M8-A2L L NUT 4 2012-05_
13 |TE250.45A-01 TE R STRENGTHEN PLATE 1 2012-05_
14 |GBT6170-MI12-A3L L NUT 12 2012-05_
15 |GBT93-12-A0P g WAHSER 12 2012-05_
16 |GBT97.1-12-A0P Rt FLAT WASHER 12 2012-05_
17 |TE250.45U.1 Fr AR A RIGHT FLOOR WELDMENT 1 2012-05_
18 |GBTS783-M10X25-A3L i BOLT 4 2012-05_
19 |GBT93-10-A0P i v 2 5 S A ] PLAIN WASHER-LARGE SSRIE 4 2012-05_
2 |GBT93-6—A0P g WAHSER 8 2012-05_
20 |GBT97.1-10-A0P Rt FLAT WASHER 4 2012-05_
21 |FT250.47.130 U Rz U-BOLT 4 2012-05_
22 |TE250.45A.1 ZEHAR R LEFT FLOOR WELDMENT 1 2012-05_
22 |TE250.45A.1 ZeH bR AR A LEFT FLOOR WELDMENT 1 2012-05_
23 |TE250.45A.3 et E S LEFT MUD GUARD WELDMENT 1 2012-05_
24 |GBT5783-M5X16-A2L VAV BN ves BOLT;SOCKET;THROUGH 8 2012-05_
25  |GBT97.1-5-A0P HE WAHSER 8 2012-05_
26 |GBT93-5-A0P T T 2R 5 5 2 PLAIN WASHER-LARGE SSRIE 8 2012-05_
27 |GBT6170-M5-A2L 1BU5S 24 HEXAGON NUT, TYPE-1 8 2012-05_
28 |TE250.45F-01 SR E AR HARNESS FIXING PLATE 1 2012-05_
29 |GBT5783-M5X12-A2L VAV BN ves BOLT;SOCKET;THROUGH 2 2012-05_
3 |GBT97.1-6-A0P S FLAT WASHER 8 2012-05_
30 |TE250.45E.5 TR G ARMREST WASHER UNIT 4 2012-05_

76



77

TE250.45U HiR B RS




TE250.45U 45—t i si(48)

bR rRE SR B b
No. Code Description Quantity Remark

4 |TE250.45A.4 R TRAUE S RIGHT MUD GUARD WELDMENT 1 2012-05_

5 |FT250.47.163 ®F HANDRAIL 2 2012-05_

6 |GBT5783-M8X20-A2L A BOLT 4 2012-05_

7  |GBT97.1-8-A0P S FLAT WASHER 4 2012-05_

8 |GBT6170-M6-A2L [853 NUT 8 2012-05_

9 |FT250.47G.303 MRS MUDGUARD REAR PIECE 2 2012-05_
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TE250.46B 46—4%:4:

IR 46-SAFETY FRAME ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |GBT5783-M10X30-A3L 4 BOLT 6 2011-11_
11 |TE250.46B.1 SRR SUPPORT BEAM INSTALLATION ASSEMBLY 1 2011-11_
11.1 |FT250.46.011 IR UPPER BEAM WELDMENT 1 2011-11_
11.2 |GBT95-16—A0P HE WAHSER 6 2011-11_
11.3 |GBT93-16—A0P il SPRING WASHER 6 2011-11_
11.4 |GBT802-M16 WA IRIERE NUT 6 2011-11_
11.5 |GBT5782-M16X80-A3L Ay PS 1o BOLT;SOCKET;THROUGH 6 2011-11_
11.6 |TE250.46B.1.2 ToT R IRA LEFT SUPPORTING BEAM WELDMENT 1 2011-11_
11.7 |TE250.46B.1.1 VelEL £ CEy RIGHT SUPPORTING BEAM WELDMENT 1 2011-11_
12 |GBT5783-M12X35-A3L v BOLT 4 2011-11_
12 |GBT5783-M12X35-A3L 4 BOLT 4 2011-11_
13 |GBT6170-M12-A3L P NUT 8 2011-11_
14 |TE250.46B-01 UZYi24e U-BOLT 2 2011-11_
15 |TB400.46C-01 B PLUG COVER 8 2011-11_
2 |FT400.46.021 HE A WASHER UNIT 6 2011-11_
3 |FT250.46.106 TEEBH 1 B SHADOW LOCKING PLATE 2 2011-11_
4 |GBT93-10-A0P T T 2 5 5 2 PLAIN WASHER-LARGE SSRIE 6 2011-11_
5  |GBT802-M10 MBIV NUT 6 2011-11_
6 |FT300.46.012 JEE PHAILE R SHADOW ASSEMBLY 1 2011-11_
7  |GBTS5782-M12X70-A2L Ay PS 1o BOLT;SOCKET;THROUGH 4 2011-11_
8 |GBT95-12-A0P H#E12- A0P WASHER 12 2011-11_
9 |GBT93-12-A0P g WAHSER 12 2011-11_
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TE250.471D 47.1-#LE8 2505 A 47.1-HOOD MOUNTING ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |GBT882-B12X50-A0P ekl JOINT 2 2011-11_
10 |GBT97.1-5-A0P g WAHSER 56 2011-11_
11 |GBT93-5-A0P T 1 2R L 5 2 PLAIN WASHER-LARGE SSRIE 56 2011-11_
12 |GBT6170-M5-A2L 1B I8 HEXAGON NUT, TYPE-1 56 2011-11_
13 |TE250.471D-01 BB 4 SHOCK ABSORBER RUBBER STRIP 1 2011-11_
14 |TE250.471D.1 LB A BONNET WELDMENT 1 2011-11_
15 |FT250.47C.230 PLER B E 4% BONNET SEAL STRIP 1 2011-11_
16 |FT250B.47.310 7o 5 T LEFT REAR LOWER GRID 1 2011-11_
17 |FT250B.47.308 ZE R HIE LEFT MIDDLE LOWER GRID 1 2011-11_
18 |FT250B.47.304 7o 5 it LEFT REAR ADORN BOARD 1 2011-11_
19 |FT250B.47.302 7o it LEFT FRONT GRID 1 2011-11_
2 |GBT97.1-12-A0P - FLAT WASHER 2 2011-11_
20 |FT250B.47.306 ZEHT A LEFT FRONT LOWER GRID 1 2011-11_
21  |GBT6170-M6-A2L W NUT 13 2011-11_
22 |GBT93-6-A0P g WAHSER 12 2011-11_
23 |GBT97.1-6-A0P S E FLAT WASHER 12 2011-11_
24 |FT250B.47.301 Hil A A FRONT GRID 1 2011-11_
25 |GBT818-M6X16—A2L TR S ARET CROSS SCREW 2 2011-11_
26 |TE250B.47.2 BLE TR A A BONNET LOW PLATE WELD ASSEMBLY 1 2011-11_
27 |GBTS5783-M6X20—A2L [ BOLT 10 2011-11_
3 |GBT91-4X20-A0P T 1148 PIN 2 2011-11_
4  |FT250B.47.305 VENSE L RIGHT REAR ADORN BOARD 1 2011-11_
5  |FT250B.47.303 A A RIGHT FRONT GRID 1 2011-11_
6 |FT250B.47.307 A58 HIE RIGHT FRONT LOWER GRID 1 2011-11_
7 |FT250B.47.309 TS RIGHT MIDDLE LOWER GRID 1 2011-11_
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TE250.471D 47.1-H1 5 B0 5 5l (48)

bR rRE SR B b
No. Code Description Quantity Remark
7 |FT250B.47.309 5 T RIGHT MIDDLE LOWER GRID 1 2011-11_
8 |FT250B.47.311 15 J5 T A% RIGHT REAR LOWER GRID 1 2011-11_
9 |TB400B.471-18 b SPACER 24 2011-11_
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TE250.472 47.2-{F G2 u A 47.2-DASHBOARD INSTALLATION ASSEMBLY

bR rRE SR B b
No. Code Description Quantity Remark

1 |FT250.47.180 e A S P STEERING COLUMN SUPPORTING SEAT 1 2011-11_

1 |FT250.47.180 B I AR S STEERING COLUMN SUPPORTING SEAT 1 2011-11_

2 |TE250B.47-05 I PLUG COVER 1 2011-11_

3 |TE250.47C.1 e XYY DASHBOARD ASSEMBLY 1 2011-11_

4  |GBT97.1-5-A0P | WAHSER 6 2011-11_

5  |GBT93-5-A0P T o Y L ] PLAIN WASHER-LARGE SSRIE 6 2011-11_

6 |GBT818-M5X10-A2L T AL ARET CROSS SCREW 6 2011-11_
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TE250.475A 47.5- 12825 0, 47.5-PORTAL FRAME INSTALLATION ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |GBT5783-M14X60-A3L AL IE BOLT;SOCKET; THROUGH 4 2011-11_
2 |GBT93-14-A0P L] SPRING WASHER 4 2011-11_
2 |GBT93-14-A0P P SPRING WASHER 4 2011-11_
3 |TE300.47.2 yARE T CEEy PORTAL FRAME WELDMENT 1 2011-11_
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TE250.476 47.6— 532 0, 47.6-PNEUMATIC SPRING INSTALLATION ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 TE250B.47.6 JG ARG REAR BRACKET WELDMENT 1 2011-11_
2 GBT882-B8X20-A0P Ll JOINT 2 2011-11_
3 GBT91-3.2X16-A0P SINEk] PIN 2 2011-11_
4 TE250B.47-03 LA RS BONNET PNEUMATIC SPRING 1 2004-01_
4 TE250.476D-01 IR S BONNET PNEUMATIC SPRING 1 2011-03_
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TE250.477 47.7-HLE4813E 0 47.7-BONNET LOCK INSTALLATION ASSEMBLY

bR = SR e 3
No. Code Description Quantity Remark
1 |TE250B.47.9 FHEAA HANDLE ASSEMBLY 1 2011-11_
10 |TE250B.47-01 iR LOCKING PLATE 1 2011-11_
11 |GBT5783-M8X25-A2L A BOLT 2 2011-11_
2 |GBT6170-M6-A2L [S5% NUT 1 2011-11_
3 |TE250B.47.7 BIAFES PULL ROD 1 2011-11_
4 |GBT97.1-8—A0P S FLAT WASHER 4 2011-11_
5 |GBT93-8-A0P | WAHSER 2 2011-11_
6 |GBT6170-M8-A2L (2353 NUT 4 2011-11_
7  |GBT91-3.2X16-A0P FF 14 PIN 2 2011-11_
8 |FT200.21.106 Pan L Y IR AT RETURN SPRING OF RELEASE BEARING SEAT 1 2011-11_
9 |TE250B.47.5 PR Ao AR A LIMITING PLATE WELDMENT 1 2011-11_
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TE250.481 48.1- &AWL R %2 B0 48.1-ENGINE HARNESS INSTALLATION ASSEMBLY

bR rRE SR B b
No. Code Description Quantity Remark

1 |FT304.481.203 2R [ e HARNESS TIGHTEN CLIP 1 2011-11_

2 |FT300.48.105 2k oS [H E(3) HARNESS FIXING CLAMP (3) 2 2011-11_

3 |FT300.48.074 L R L.D. PRESSURE SENSOR 1 2011-11_

4 |FT250.48.036 WL E 715 Jkae OIL PRESSURE SENSOR 1 2011-11_

5 |TE250.481.1 KL S, ENGINE HARNESS ASSEMBLY 1 2011-11_

6 |FT300.48.072 KL B STARTER SWITCH 1 2004-01_

6 |TE250.481.2 KL R STARTER SWITCH 1 2009-05_
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TE250.482G 48.2-4- B2 i 45 Bl 48.2-BODY HARNESS INSTALLATION ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |TE250.482.1 ZE By 2R TR A A BODY HARNESS ASSEMBLY 1 2011-11_
10 |GBT93-5-A0P T T 2 5 5 2 PLAIN WASHER-LARGE SSRIE 2 2011-11_
11 |GBT97.1-5-A0P HE WAHSER 2 2011-11_
12 |TE250.482A-01 YR AR B R R RELAY BOX INSTALLATION PLATE 1 2011-11_
13 |GBT97.1-6-A0P - FLAT WASHER 3 2011-11_
14 |GBT93-6-A0P HE WAHSER 3 2011-11_
15 |GBT6170-M6-A2L g NUT 3 2011-11_
16 |FT250.48E.042 LRI 22 8 S, FUSE BOX ASSEMBLY 1 2011-11_
17 |FT250.48E.039 BRI R RIGHT ROCKER SWITCH 1 2011-11_
18 |FT300.48.064 R IGNITION LOCK 1 2011-11_
19 |FT250.48.038 LERRR T % LEFT PADDLE SWITCH 1 2011-11_
2 |Q67405100 L2k SYi Kig PLASTIC CLIP 2 2011-11_
20 |GBT5783-M5X20—A2L VAV BN ves BOLT;SOCKET;THROUGH 2 2011-11_
21 |JFT141 H TR 2% VOLTAGE ADJUSTER 1 2011-11_
22 |FT300.48.055 Jash gk gy RELAY 1 2011-11_
3 |GBTS818-M4X10-A2L WET SCREW 5 2011-11_
4  |GBT93-4-A0P T T 2 5 5 2 PLAIN WASHER-LARGE SSRIE 5 2011-11_
5 |TB400.484A.2 bR s FULE LEVEL SENDING UNIT 1 2011-11_
7  |TE250.482A-02 R RELAY BOX COVER 1 2011-11_
8 |TE250.482A.2 Y LR B R RELAY BOX ASSEMBLY 1 2011-11_
9 |GBT818-M5X8-A2L TR RS IRET CROSS SCREW 2 2011-11_

96



TE250.483 i k] £ o %% i il

97



TE250.483 48.3-HikJ &% 2 5 48.3-FRONT LAMP HARNESS INSTALLATION ASSEMBLY

UiNes = A e ;

No. Code Description Quantity Remark
1 [3724D01-201 IR/ K RELEASABLE TIE 1 2011-11_
10 |FT250.48.045 GIPSEiR=9 sy FRONT LAMP COMBINATION ASSEMBLY 1 2004-01_
10 |TE250.483.2 BT 2H A S FRONT LAMP COMBINATION ASSEMBLY 1 2011-07_
10 |TE250.483.2 BT A B FRONT LAMP COMBINATION ASSEMBLY 1 2011-07_
2 |TE250.483.1a HIT A B FRONT LAMP HARNESS ASSEMBLY 1 2011-07_
2 |TE250.483.1 Bk 8 TR A A FRONT LAMP HARNESS ASSEMBLY 1 2004-01_
3 |FT65.48.340 LWL ELECTRIC HORN 1 2011-11_
4  |GBT97.1-8-A0P Rt FLAT WASHER 2 2011-11_
5 |GBT93-8-A0P HE WAHSER 2 2011-11_
6 |GBT818-M8X16-A2L T K IRET CROSS SCREW 2 2011-11_
7  |GBT6170-M6-A2L W NUT 2 2011-11_
8 |GBT93-6-A0P g WAHSER 2 2011-11_
GBT96-6-A0P #[E6-AOP WASHER 2 2011-11_
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TE250.484D 48.4- 54T &R 445 5l 48.4-REAR LAMP HARNESS INSTALLATION ASSEMBLY

UiNes = A e ;

No. Code Description Quantity Remark
1 |FT250.48.101 LRI R ] HARNESS TIGHTEN CLIP 1 2011-11_
10 |FT250.48.024 S5 RAT K TAIL LAMP ASSEMBLY 2 2004-01_
10 |TE250.484.4 Ja BT TAIL LAMP ASSEMBLY 2 2008—08_
10 |FT250.48.024 5 RT MR TAIL LAMP ASSEMBLY 2 2004-01_
11 [3724D01-201 IRy K RELEASABLE TIE 1 2011-11_
12 |FT65.48.095 LW ERF T (—) HARNESS TIGHTEN CLIP (1) 3 2011-11_
13 |TE250.484B.2 TeJE T 4R B LEFT REAR LAMP HARNESS ASSEMBLY 1 2011-11_
14 |GBT68-M8X20-A2L FERE TS AT SLOTTED COUNTERSUNK HEAD SCREW 2 2011-11_
15 |FT250.48.134 FIZETF K [ 2 BRAKE SWITCH FIXING BRACKET 1 2011-11_
16 |FT300.48.033 HiESIPSPIS BRAKE LIGHT SWITCH 2 2011-11_
17 |GBT97.1-8-A0P S E FLAT WASHER 2 2011-11_
18 |GBT93-8-A0P g WAHSER 2 2011-11_
19 |GBT6170-M8—A2L YRR NUT 2 2011-11_
TE250.484.1 Vel=tsE- % =81} RIGHT REAR LAMP HARNESS ASSEMBLY 1 2011-11_
TE250.484.1 VeI T 0N RIGHT REAR LAMP HARNESS ASSEMBLY 1 2011-11_
20 [GBT5783-M6X20—A2L 4 BOLT 2 2011-11_
21 |FT250.48F.135 LA NTT R UEEMR MOUNTING PLATE OF SAFE START SWITCH 1 2011-11_
22 |GBT97.1-6-A0P PR FLAT WASHER 2 2011-11_
23 |GBT93-6—A0P g WAHSER 4 2011-11_
24 |GBT6170-M6-A2L g NUT 2 2011-11_
25  |FT250.48F.136 eI RETAINER PLATE 1 2011-11_
26 |GBTS783-M6X12-A2L Ay PS 1o BOLT;SOCKET;THROUGH 2 2011-11_
3 |FT250.48.025 Ja TAEAT B REAR WORKING LIGHT ASSEMBLY 1 2011-11_
4 |FT65.48.101 SRR IE (1Y) THROUGH HARNESS WASHER (4) 1 2004—01_
4  |FT65.48.093 TELIRIE(—) RUBBER RING (ONE) 1 2008-11_
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TE250.484D 48.4— 54T £ ok 42 B il (£2)

UiNes = A e ;
No. Code Description Quantity Remark
5 |GBT6170-M5-A2L 1BU7S 24 HEXAGON NUT, TYPE-1 3 2011-11_
6 |GBT93-5-A0P i Y 23 B A PLAIN WASHER-LARGE SSRIE 3 2011-11_
7 |GBT97.1-5-A0P g WAHSER 3 2011-11_
8 |FT65.48.080 5 R REAR TRAILER SOCKET 1 2011-11_
9 |GBT818-M5X35-AlL A A S RET CROSS SCREW 3 2011-11_
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TE250.485C 48.5-Z 223 Mk 48.5-BATTERY INSTALLATION ASSEMBLY

bR rRE SR B b
No. Code Description Quantity Remark
1 |Q67405200 SR} AT PLASTIC CLIP 1 2011-11_
10 |TE250.24B.1L b BATTERY 1 2011-11_
11 |FT250.24B.103 IR RUBBER SKIN 1 2011-11_
2 |FT65.48.095 e B[ (—) HARNESS TIGHTEN CLIP (1) 1 2011-11_
3 |FT250.48.027 R AR H 48 BATTERY POSITIVE CABLE ASSEMBLY 1 2011-11_
4  |GBT5783-M8X25-A2L v BOLT 2 2011-11_
5 |TE250.485A-01 AR PRESSURE PLATE 2 2011-11_
6 |GBT97.1-8-A0P ST FLAT WASHER 2 2011-11_
7  |GBT93-8-A0P g WAHSER 2 2011-11_
8 |GBT6170-M8-A2L [853 NUT 2 2011-11_
9 |TE300.485.3 L AR F S B BATTERY CATHODE CABLE ASSEMBLY 1 2011-11_
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TE250.487ZC 48.7-4 &1 B 48.7-COMBINED INSTRUMENT ASSEMBLY

bR
No.

%2
Code

AR

Description

B
Quantity

Remark

TE250.487
TE250.487

AR BN
A EREIN

COMBINED INSTRUMENT ASSEMBLY
COMBINED INSTRUMENT ASSEMBLY

1
1
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FT250.49.001 49- T HAGZ %0 49-TOOL BOX INSTALLATION ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |GBT5781-M8X20-Zn.D N H S B BOLT;SOCKET;THROUGH 2 2011-11_
2 |FT250.49.010 T HARAL TOOL BOX ASSEMBLY 1 2011-11_
3  |GBT97.1-8 g WAHSER 2 2011-11_
4 |GBT93-8-Zn.D i v 204 0L B ] PLAIN WASHER-LARGE SSRIE 2 2004—01_
5 |GBT6170-M8-Zn.D [Etav L SHE HEXAGON NUT, TYPE-1 2 2011-11_
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TE300.50E 50—-#AH#E 58 S0-FUEL OIL TANK ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |TE300.50.5 R PR AR HEAT INSULATION BOARD WELDMENT 1 2011-11_
1 |TE300.50.5 W PR HEAT INSULATION BOARD WELDMENT 1 2011-11_
10 |TE300.50.4 AR A STEEL BAND WELDMENT 1 2011-11_
10 |TE300.50.4 AR STEEL BAND WELDMENT 1 2011-11_
11 |FT65.50.209 s & UPPER RUBBER STRIP OF OIL TANK 2 2009-04_
11 |FT250.50.102 kg STEEL BAND RUBBER WASHER 2 2004-01_
12 |TE300.50-02 IR 2R OIL TANK RUBBER WASHER 1 2011-11_
13 |GBT5783-M10X25-A3L YR BOLT 2 2011-11_
14 |GBT93-10-A0P i v 2 5 S A ] PLAIN WASHER-LARGE SSRIE 4 2011-11_
15 |TE300.50.2 MR g e OIL TANK BRACKET WELDMENT 1 2011-11_
16 |GBT6170-M10-A3L L NUT 4 2011-11_
17 |GBTS783-M10X20-A3L i BOLT 2 2011-11_
2 |TE300.50E.1 TSR AT OIL TANK ASSEMBLY 1 2011-11_
2.1 |TD800.501A.1.1 M OIL TANK COVER 1 2011-11_
2.2 |FT250.50.015a P FILTER MESH ASSEMBLY 1 2011-11_
2.3 |TE300.50E.1.1 ARG OIL TANK WELDMENT 1 2011-11_
3 |FT300.50.112 R RUBBER PAD BLOCK 2 2011-11_
4 |FT65.50.106 20 HOLLOW BOLT 1 2011-11_
5  |IBT982-14 A EE COMBINED SEAL GASKET 3 2011-11_
5 |JBT982-14 A E COMBINED SEAL GASKET 3 2011-11_
6 |FT250.50.023 HIHAS SR OIL CONVEYING PIPE ASSEMBLY 1 2011-11_
7 |TE300.50A.3 LVEAR LK, SEDIMENT CUP ASSEMBLY 1 2011-11_
8 |FT250.50.107 JQIHES OIL DISCHARGING PLUG 1 2011-11_
9 |FT300.45.809 T 55 1 2% UPPER COVER PRESS STRIP 1 2011-11_
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TE250.55—1 55#ET1 8835 Al 2 —1 5SRAISER MOUNTING ASSEMBLY-1
UiNes = A e ;
No. Code Description Quantity Remark
0 |TE250.54.013 W2 U 3 2 2 OIL SUCTION FILTER ASSEMBLY 1 2011-11_
0 |TE250.55.010 CIE =Y CYLINDER HEAD ASSEMBLY 1 2011-11_
0 |TE250.55.2a Wt Ak B BREATH ASSEMBLY 1 2011-03_
0 |TE250.55.2 NI 24 84l BREATH ASSEMBLY 1
0 |TE250.55.1a TR 2 A LIFTER INSTALLATION ASSEMBLY 1 2011-11_
1 |GBT829-4X20 pBAET SCREW 1 2011-11_
1 |GBT829-4X20 BT SCREW 1 2011-11_
10 |JBT982-18 20 Ay T COMBINED SEAL GASKET 1 2011-11_
10 |IBT982-18 A EE COMBINED SEAL GASKET 1 2011-11_
11 |GBT93-14 g WAHSER 4 2011-11_
11 |GBT93-14 g WAHSER 4 2011-11_
12 |GBTS5782-M14X60-A3L Ay PS 1o BOLT;SOCKET;THROUGH 2 2004—01_
13 |GBT828-M5X6X4 FERE RS L IRET SLOTTED PAN HEAD SET SETSCREWS WITH 1 2011-11_
14 |GBT97.1-5 g DOG POINT 1 2011-11_
15 |YTI18.55.152 YAyl lis WAHSER 2 2011-11_
HEX BOLT
16 |TE250.55.126 f sk 1 2011-11_
17 |TE250.55.112 O 2 #} 1] CYLINDER HEAD 1 2011-11_
18 |TE250.55.200 SRR FH 1 O-SEAL RING 1 2011-11_
19 |TE250.55.102 AR RECTANGULAR RETAINER RING FOR SHAFT 1 2011-11_
2 |FT65.55.140 Fit CYLINDER TUBE 1 2011-11_
HANDLE WHEEL
20 [GBT3452.1-60X5.3 TS B OTEAR i 45 1 Tl 2 2011-11_
21 |220-1.55.130 158 O-SEAL RING 1 2011-11_
22 |220-1.55.161 4 PISTON 1 2011-11_
23 [25.55.207 T FERR L RETAINER RING 1 2011-11_
24 |GBT5783-M8X20 9B f4 PISTON BALL SEAT 17 2011-11_

112



TE250.55 $E7+ 28500 5 k-1

113



TE250.55—1 553&TF g2l 5 al—1(%k)

UiNes = A e ;
No. Code Description Quantity Remark
24 |GBT5783-M8X20 W BOLT 17 2011-11_
25 |GBT93-8 P8 WASHER 8 16 2011-11_
26 |TE250.55.115-1 T B LIFTER HOUSING BOTTOM PLATE 1 2011-11_
27 |TE250.55.116-1 M AR BOTTOM PLATE PAPER GASKET 1 2011-11_
28 |TE250.55.101 TP AR EN LIFTER HOUSING 1 2011-11_
29  |JB982-20 HEHE COMBINATION GASKET 2 2011-11_
3 1300.55.138 4 PLAIN WASHER-LARGE SSRIE 1 2011-11_
30 |TE250.55.108 TR ZE PLUG,DRAIN 2 2011-11_
31 |TE250.55.014 ZEPRTT R R LEFT LIFTING ARM ASSEMBLY 1 2011-11_
32 |18.55.111 iisesiEriYay THRUST WASHER 1 2011-11_
33 |TE250.55.109 T AR LIFTING SHAFT PRESSURE PLATE 1 2011-11_
34 |GBT1234-12X1.9 O 2 #} 1] O-SEAL RING 2 2011-11_
35  |TE250.55.103 HKEEEDS OIL PIPE JOINT--S.A. 1 2011-11_
35 |TE250.55.103 INERESS OIL PIPE JOINT--S.A. 1 2011-11_
36 |TE250.55.012 MRERA OIL DIPSTICK PIPE WELDMENT 1 2011-11_
37 |GBT5783-M8X25 W BOLT 4 2011-11_
38 |TE250.55.159 e i e 2GR REAR END COVER PAPER GASKET 1 2011-11_
39 |18.55.141 FR A 4 LIMITING PIN 1 2011-11_
4 |FT250.55.128A WS AT ADJUSTING VALVE ROD 1 2011-11_
40 |TE250.55.015 i Vi s Ak REAR END COVER ASSEMBLY 1 2011-11_
41 |GBT97.1-20 H[E WAHSER 1 2011-11_
42 |18.55.108 JISHE S OIL DISCHARGING PLUG 1 2011-11_
43 |GBT93-10 P10 WASHER 10 8 2011-11_
44 |GBT5782-M10X45 N1 BOLT;SOCKET; THROUGH 8 2011-11_
45 |150.31.105 PRSI SPRING LOCK PIN 1 2011-11_
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TE250.55—1 553&TF g2l 5 al—1(%k)

UiNes = A e ;
No. Code Description Quantity Remark
46 |TE250.55.107 T2 R ElIpLEE 7t UPPER PULL ROD FRONT CONNECTING PIN 1 2011-11_
47  [150.55.164 g CONNECTING TUBE 1 2011-11_
48 |TE250.55.022 HAREMES VENTILATION PLUG 1 2011-11_
49 [18.55.104 B WASHER 1 2011-11_
5 |GBTI1235-22X2.4 O 1 O RING SEAL 1 2011-11_
50 |TE250.55.136 pAINEE TN OIL FILLING COVER CORE 1 2011-11_
51 |TE250.55.201 pilIRi: k=g 1
52 |GBT3452.1-30X2.65 W30 FH OTEAR i 2 35t el O-SEAL RING 1 2011-11_
53 |TE250.55.105 MRES OIL DIPSTRICK PRESSURE UNIT 1 2011-11_
54 |GBT5781-M6X16 Ay PS 1o BOLT;SOCKET;THROUGH 1 2011-11_
55  |GBT97.1-6 H#E 6 WASHER 6 1 2011-11_
56 |YT18.54.120 JEM T3 FILTER MESH LOWER COVER 1 2011-11_
57 |YT18.54.118-1 e HOSE L.P. 1 2011-11_
58 |YT18.54.122 W2 T Y OIL SUCTION STRAINER 1 2011-11_
59 |YT18.54.123 TEM B4 FILTER MESH FRAMEWORK 1 2011-11_
6 |YT18.55.129 P IE ADJUSTING VALVE 1 2011-11_
60 |YTI18.54.119 e 35 FILTER MESH UPPER COVER 1 2011-11_
61 |YTI18.54.124 UEM g Fr FILTER MESH CLOSING PIECES 1 2011-11_
62 |FT254.58.138 UBIE AR FILTER COVER 1 2011-11_
63 |FT254.58.140 W O3 22 OIL SUCTION CAP THREAD 1 2011-11_
64 |YT18.54.125 Wi e Sk 4R OIL SUCTION PIPE JOINT PAPER WASHER 1 2011-11_
65 |YTI18.54.121 EERS SEAL WASHER 1 2011-11_
66 |GBT3452.1-20X2.65 RSB0 OTEAR i 2 35t el O-SEAL RING 1 2011-11_
67 |TE250.55.103-1 2T LIFTING SHAFT 1 2011-11_
68 |TE250.55.133-1 T INNER LIFTING ARM 1 2011-11_
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TE250.55—1 553&TF g2l 5 al—1(%k)

UiNes = A e ;
No. Code Description Quantity Remark
69 |GBT91-2X12 T 1144 PIN 1 2011-11_

7 |JB1000-M10X1X12 SNSRI ZE PLUG 1 2011-11_

70 |GBT97.1-6 #E 6 WASHER 6 1 2011-11_

72 |TE250.55.106—1 LHESS SHAFT SLEEVE 1 2011-11_

73 |TE250.55.113-1 LHESS SHAFT SLEEVE 2 2011-11_

74 | TE250.55.105A 2THE LIFTING SHAFT SLEEVE 2 2011-11_

75 |TE250.55.110 O %%t O-SEAL RING 2 2011-11_

76 | TE250.55.132 5 ZE T PISTON TOP ROD 1 2011-11_

77 |TE250.55.013 F TR B RIGHT LIFTING ARM ASSEMBLY 1 2011-11_

78 |GBT97.1-12 g WAHSER 1 2011-11_

79 | TE250.55.145 EETE=YT RETURN RETAINER PLATE 1 2011-11_

8 |150D.55.227-2 N SEAL RING 1 2011-11_

80 |[GBT97.1-8 HE WAHSER 1 2011-11_

82 |14.55.108A TR LIFTING ADJUSTING ROD 1 2011-11_

83 |GBT6170-MS8 1 FEMS NUT M8 3 2011-11_

84 |TE250.55.110 Of 4% 44l O-SEAL RING 1 2011-11_

85 [14.55.107 R4 S LIMITING PIN SHAFT 1 2011-11_

9 ]25.55.109A INFIRIEIN A HEXAGON SCREW PLUG 1 2011-11_
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TE250.55-2 S553ETF 2838 Al i —2 SSRAISER MOUNTING ASSEMBLY-2
UiNes = A e ;
No. Code Description Quantity Remark
1 |FT250.57.128 i % g PRESSURE PLUG 1 2011-11_
10 |FT250.57.102 B FRONT COVER 1 2011-11_
11 |FT250.57.103 il 5 4 FRONT COVER PAPER GASKET 1 2011-11_
12 |FT250.57.104 PaN AN DISTRIBUTOR HOUSING 1 2011-11_
13 |150D.55.227-2 N SEAL RING 1 2011-11_
14 |JB1000-M10X1X12 AN FHIRIE PLUG 1 2011-11_
15 |FT250.57.113 151 SELECTOR 1 2011-11_
16 |18FP.57.120 HE WAHSER 1 2011-11_
17 |FT250.57.115 B WASHER 1 2011-11_
18 |FT250.57.114 T 1R [ o7 5 5 SLIDING VALVE RETURN SPRING 1 2011-11_
19 |GBT894.1-15 iy P PR SNAP RING 1 2011-11_
2 |GBT3452.1-15X2.65G TR S B OTAR i 4 41 el O-SEAL RING 1 2011-11_
20 |FT250.57.106 ik RETAINER PLATE 1 2011-11_
21 |FT250.57.107 Ik i REAR COVER GASKET 2 2011-11_
22 |GBT896-4 PiREEE]] SNAP RING 1 2011-11_
23 |FT250.57.120 Py DIAL PIN 1 2011-11_
24 |FT250.57.119 FEIHR POSITION PIECE 1 2011-11_
25 |GBT308-6 ER STEEL BALL 1 2011-11_
25 |GBT308-6 ER STEEL BALL 1 2011-11_
26 |FT250.57.121 TE LA AR LOCATING SPRING SEAT 1 2011-11_
27 |FT250.57.122 e LOCATING SPRING 1 2011-11_
28 |14FP.57.121 # WASHER 1 2011-11_
28 |14FP.57.121 # WASHER 1 2011-11_
29 |FT250.57.123 52 SCREW PLUG 1 2011-11_
3 |FT250.57.124 kSR ADJUSTING WASHER 1 2011-11_
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TE250.55-2 553 TF g8 2l 5 hl —2(%k)

UiNes = A e ;
No. Code Description Quantity Remark
30 |GBT93-6 HE WAHSER 6 2011-11_

31 |GBT5782-M6X60 Ay PS 1o BOLT;SOCKET;THROUGH 4 2011-11_

32 |FT65.57.013 TRk BB HANDLE HEAD ASSEMBLY 1 2011-11_

32 |FT65.57.013 FAR L AR HANDLE HEAD ASSEMBLY 1 2011-11_

33 |TE300.57.101 FH KNOB 1 2011-11_

34 |FT250.57.108 J53% REAR CORER 1 2011-11_

35 |FT250.57.109 F-Hi%h HANDLE SHAFT 1 2011-11_

35 |FT250.57.109 Tt HANDLE SHAFT 1 2011-11_

36 |GBT5783-M6X14 N1 BOLT;SOCKET; THROUGH 2 2011-11_

4 |FT250.57.129 AR LA SAFETY VALVE SPRING 1 2011-11_

5 |FT250.57.131 e ] PN SAFETY VALVE CORE 1 2011-11_

6 |FT250.57.101 LA WRI R JRE SAFETY VALVE SEAT 1 2011-11_

7 |GBT3452.1-9.5X2.65G RS 3 ORI 55 4] el O-SEAL RING 2 2011-11_

8 |GBT5783-M5X16 VY. BN li BOLT;SOCKET; THROUGH 4 2011-11_

9 |GBT93-5 g WAHSER 4 2011-11_
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FT250.56.001-1 56&+EHA4 -1 SUSPENSION MECHANISM ASSEMBLY-1

UiNes = A e ;
No. Code Description Quantity Remark
1 |[GBT91-4X28-A0P T 1144 PIN 6 2011-11_
10 |GBTS783-M14X35-A3L Ay PS 1o BOLT;SOCKET;THROUGH 4 2011-11_
11 |FT250.56.103 = BUSH 4 2011-11_
12 |FT250.56.016a FRAS AT LIMIT ROD ASSEMBLY 2 2011-11_
13 |GBT882-B16X55—-A0P ik JOINT 2 2011-11_
14 |GBT91-5X32-A0P T 114 PIN 2 2011-11_
15 |FT250.56.138a FRAAT IS B4 LIMITING ROD REAR CONNECTING PIN 2 2011-11_
16 |FT250.56.013 TFRIFE B LOWER PULL ROD ASSEMBLY 2 2011-11_
17 |FT250.56.139a i ROUND BOARD 2 2011-11_
18 |GBT6178-M14—A3L g NUT 2 2011-11_
19 |GBT91-3.2X28-A0P F 4 PIN 2 2004-01_
2 |GBT97.1-16-A0P g WAHSER 6 2011-11_
20 |FT250.56.102 TRLFE E il LOWER PULL ROD FIXING SHAFT 1 2011-11_
21  |GBT6172.1-MI12-A3L W NUT 1 2011-11_
22 |FT250.56.125 1-BRET THRUST SCREW 1 2004-01_
22 |FT250.56.125 IEEhRET THRUST SCREW 1 2004-01_
23 |FT250.56.144 M4 OIL PIPE BRACKET 1 2011-11_
24 |FT250.56.018 Ze R AT S BRIE A LEFT LIMITING ROD BRACKET WELDMENT 1 2011-11_
25 |GBT91-4X36-A0P T 1148 PIN 2 2011-11_
3 |FT250.56.104 FEFHAT N ECHEH LIFTING ROD LOWER CONNECTING PIN 2 2011-11_
4 |FT250.56.011 T SR LIFTING ROD ASSEMBLY 2 2011-11_
5 |FT250.56.101 EFHFF I e LIFTING ROD UPPER CONNECTING PIN 2 2004—01_
5 |FT250.56.101a PRI I A LIFTING ROD UPPER CONNECTING PIN 2 2008-01_
6 |GBT6178-M16-A3L 1375 Ay R B NUT 2 2011-11_
7 |FT250.56.106 FRAAT R4 LIMITING ROD CONNECTING PIN 2 2011-11_
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FT250.56.001—1 S6EFEMIM M~ 1(4E)

bR rRE SR B b
No. Code Description Quantity Remark
7.4 |FT250.56.025a (HEEERG EXTENSIBLE PIPE ASSEMBLY 1
7.5 |FT250.56.025b fRAEEAE B EXTENSIBLE PIPE ASSEMBLY 1 2008—02_
7.6 |FT250.56.025C FRA B4 U, LIMITING SLEEVE ASSEMBLY 1
FT250.56.015 A5 R EAT S ZR s RIGHT LIMITING ROD BRACKET WELDMENT 1 2011-11_
GBT93-14-A0P SR SPRING WASHER 4 2011-11_
9 [GBT93-14-A0P L] SPRING WASHER 4 2011-11_
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FT250.56.001-2 56&+EHM -2 SUSPENSION MECHANISM ASSEMBLY -2

UiNes = A e ;

No. Code Description Quantity Remark
GBT5783-M8X16-A2L W BOLT 2 2011-11_
GBT93-8-AOP g WAHSER 2 2011-11_
TE300.56.6 bR EE RS UPPER PULL ROD FIXED CLIP COMBINATION 1 2011-11_
3.1 |TE300.56.6—-02 R E R UPPER PULL ROD FIXING CLIP 1 2011-11_
3.2 |TE300.56.6-01 [ 5 B RETAINER 1 2011-11_
3.3 |TE300.56.6-03 N ZIES NYLON BUSH 1 2011-11_
3.4 |GBT96.1-6-A0P H[E WAHSER 1 2011-11_
3.5 |GBT91-2X14-A0P I 014 PIN 1 2011-11_
4  |GBT6170-8-A2L 1B I8 HEXAGON NUT, TYPE-1 2 2011-11_
5 |FT250.56.012a LRI AL UPPER PULL ROD ASSEMBLY 1 2011-11_
5.1 |FT250.56.017 ok NN RRE R Y UPPER PULL ROD FRONT ADJUSTING ROD 1 2011-11_
5.2 |GBT6171-M22X1.5-A3L [EtVav L SHE ASSEMBLY 1 2011-11_
5.3 |FT250.56.031 TR RS HEXAGON NUT, TYPE-1 1 2011-11_
54 |GBT6171-M22X1.5LH-A3L 1B f I8 ADJUSTING SCREW WELDMENT 1 2011-11_
5.5 |FT250.56.019 R SEVRTTRT SR HEXAGON NUT, TYPE-1 1 2011-11_

UPPER PULL ROD REAR ADJUSTING ROD
5.6 |FT300.56A.113 A A R ASSEMBLY 1 2011-11_
5.7 |IBT7940.1-M6 HIE AR 1 2004-01_
6 |FT250.56.011 I B LOCKING PIN CHAIN ASSEMBLY 1 2011-11_
6.2 |FT250.56.107 T E B STRAIGHT PRESSURE FILLING OIL CUP 1 2004-01_
6.2 |FT250.56.107a T LB LIFTING ROD ASSEMBLY 1 2008-01_
LIFTING ROD UPPER CONNECTING FORK

6.3 |GBT6171-M18X1.5-A3L 1B f I8 LIFTING ROD UPPER CONNECTING FORK 1 2011-11_
6.4 |FT250.56.022a PRTF IR A 2R 1 2008-01_
6.4 |FT250.56.022 FRT IR B HEXAGON NUT, TYPE-1 1 2004—01_
6.5 |FT250.56.108 FETAT T HRRE X LIFTING ROD SOLENOID ASSEMBLY 1 2004-01_
6.5 |FT250.56.108a $RTH R Bk LIFTING ROD SOLENOID ASSEMBLY 1 2008—01_
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FT250.56.001-2 S6EFHEMIM M —2(4E)

bR rRE SR B b
No. Code Description Quantity Remark
7 |FT250.56.016a FRAS AT 2 B LIMIT ROD ASSEMBLY 1 2011-11_
7.1 |FT250.56.023 Y AT B EXTENSIBLE GUIDE ROD ASSEMBLY 1 2004-01_
7.1 |FT250.56.023a R4 AT S EXTENSIBLE GUIDE ROD ASSEMBLY 1 2008-02_
7.1 |FT250.56.023B {A4E SAT R EXTENSIBLE GUIDE ROD ASSEMBLY 1 2011-07_
7.11 |FT250.56.126b g i SPACER 1 2011-07_
7.2 |FT250.56.021a FRAS7 AT-Bi 44 2 B LIMIT ROD LOCK PIN ASSEMBLY 1 2011-11_
7.3 |FT250.56.025b fRAEEAE B EXTENSIBLE PIPE ASSEMBLY 1 2008-02_
7.3 |FT250.56.025a GiEESE = 95857 EXTENSIBLE PIPE ASSEMBLY 1 2004-01_
7.7 |FT250.56.129 IBEERE 1
7.8 |FT250.56.126 fhgs G EXTENSIBLE GUIDE PIPE
7.9 |FT250.56.126a fhggs G455 EXTENSIBLE GUIDE PIPE 1 2008-02_
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FT250.57.001 57-/rfites s i, 57-DISTRIBUTOR ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |FT250.57.010 T R SLIDING VALVE ASSEMBLY 1 2011-11_
1.1 |GBT894.1-15 T SRR SNAP RING 1 2011-11_
1.2 |FT250.57.115 B WASHER 2 2011-11_
1.3 |FT250.57.114 T MR [ 7 5 3 SLIDING VALVE RETURN SPRING 1 2011-11_
1.4 |[FT250.57.113 151 SELECTOR 1 2011-11_
10 |GBT3452.1-15X2.65G S8 FHOTEAR 4% 4 O-SEAL RING 1 2011-11_
11 |GBT3452.1-13.2X2.65G TR S B OTAR i 4 4 el O-SEAL RING 1 2011-11_
12 |GBT3452.1-19X2.65G RS 3 ORI 55 4] el O-SEAL RING 1 2011-11_
13 |IBZQ4447-71-8 (8 SCREW PLUG 1 2011-11_
14 |FT250.57.104 Srcan ek DISTRIBUTOR HOUSING 1 2011-11_
15 |FT250.57.103 il 26 4k FRONT COVER PAPER GASKET 1 2011-11_
16 |FT250.57.102 B FRONT COVER 1 2011-11_
17 |GBT93-5 | WAHSER 4 2004-01_
18 |GBT5781-M5X16-A2L N1 BOLT;SOCKET; THROUGH 4 2004-01_
19 |FT250.57.123 o8 SCREW PLUG 1 2011-11_
2 |FT250.57.128 i % g PRESSURE PLUG 1 2011-11_
20 |FT250.57.124 kSR ADJUSTING WASHER 1 2011-11_
21 |FT250.57.122 TE LOCATING SPRING 1 2011-11_
22 |FT250.57.121 AV S R LOCATING SPRING SEAT 1 2011-11_
23 |GBT308-5-G100b IR STEEL BALL 1 2004-01_
24 |GBT5780-M6X55-Al1L Vay--E N i BOLT;SOCKET; THROUGH 4 2004-01_
25 |GBT93-6 g WAHSER 4 2004-01_
26 |FT250.57.108 5% REAR CORER 1 2011-11_
27 |FT250.57.107 ok i REAR COVER GASKET 1 2011-11_
29 |FT250.57.106 EELI RETAINER PLATE 1 2011-11_
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FT250.57.001 57—4ic s 4 i (4E)

UiNes = A e ;
No. Code Description Quantity Remark
3 |FT250.57.110 PRy ADJUSTING WASHER 1 2011-11_

30 [FT250.57.105 BET IR RETAINER PLATE PAPER GASKET 1 2011-11_

31 |FT250.57.119 ENLHR POSITION PIECE 1 2011-11_

32 |GBT896—-4 PARREE]LE] SNAP RING 1 2011-11_

33 |GBT879-4X22 et PLAIN WASHER-LARGE SSRIE 1 2011-11_

34 |FT250.57.109 A HANDLE SHAFT 1 2011-11_

34 |FT250.57.109 F-Hi%h HANDLE SHAFT 1 2011-11_

35  |GBT3452.1-9.5X2.65G RS 3 ORI 55 4] el O-SEAL RING 1 2011-11_

36 |FT250.57.011 FAR AR HANDLE ASSEMBLY 1 2011-11_

36 |FT250.57.011 TR HANDLE ASSEMBLY 1 2011-11_

37 |FT250.57.120 Py DIAL PIN 1 2011-11_

4 |FT250.57.111 PR ADJUSTING WASHER 1 2011-11_

5  |FT250.57.112 TRy ADJUSTING WASHER 1 2011-11_

6 |FT250.57.129 e EI SAFETY VALVE SPRING 1 2011-11_

7 |FT250.57.131 L AR SAFETY VALVE CORE 1 2011-11_

8 |FT250.57.101 B4 ) ) SAFETY VALVE SEAT 1 2011-11_

9 |GBT3452.1-9X2.65G T HE B I O T AR fi 5 4 1 O-SEAL RING 1 2011-11_
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TE250.58A 58— B 45 M 58—HYDRAULIC OUTPUT PIPE ASSEMBLY

bR = SR e b
No. Code Description Quantity Remark
1 |FT250.55.119 22 HOLLOW BOLT 1 2011-11_
2 |JBT982-18 21 Al ahE COMBINED SEAL GASKET 2 2011-11_
2 |JBT982-18 2 G B E COMBINED SEAL GASKET 2 2011-11_
3 |FT250.55.016 Wy AR HYDRAULIC OUTPUT PIPE WELDMENT 1 2011-11_
4  |GBT5781-M8X20-A2L VaViib sy Yo BOLT;SOCKET; THROUGH 2 2011-11_
4  |GBT5781-M8X20-A2L AN LA BOLT:SOCKET; THROUGH 2 2011-11_
5 |FT250.55.120 =3 BRACKET 1 2011-11_
6 |GBT97.1-8-A0P ST FLAT WASHER 2 2004-01_
7  |GBT6170-M8-A2L [S5% NUT 2 2011-11_
8 |FT354.58A.030 & QUICK CHANGING JOINT 1 2011-11_
9 |FT354.58A.103 B2k 55 DUST COVER 1 2011-11_
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TE254.581F 58.1—-JH1% Ji%s i

i 58.1-OIL PUMP PIPE ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |FT254.58.132 25 R HOLLOW BOLT 1 2011-11_
10 |GBT93-8-AOP g WAHSER 3 2011-11_
11 |GBT70.1-M8X25-A2L NS A A SR ET INNER HEXAGON SCREW 3 2011-11_
12 |Q67638 AT FF AL B AR A TR 40 A-TYPE WORM TRANSMISSION HOSE CLAMP 2 2011-11_
13 |FT400.58A.102 W A OIL SUCTION HOSE 1 2011-11_
14 |TE254.581F.la THIZE W A OIL PUMP INLET PIPE ASSEMBLY 1 2012-09_
14 |TE254.581F.1 TR A S B OIL PUMP INLET PIPE ASSEMBLY 1 2005-01_
15 |TE250.581C.3 ‘Hﬂéé‘élﬁﬂs@?@ﬂié OIL PIPE CLAMP AND RUBBER WASHER 2 2011-11_
15 |TE250.581C.3 ke Yl OIL PIPE CLAMP AND RUBBER WASHER 2 2011-11_
16 |GBT93-6-A0P g WAHSER 1 2011-11_
17 |GBT5781-M6X40-AlL VY. BN li BOLT;SOCKET; THROUGH 1 2011-11_
2 |JBT982-24 A S COMBINED SEAL GASKET 2 2011-11_
3 |TE254.581B.2a A B PRESSURE OIL PIPE ASSEMBLY 1 2011-11_
4 |FT804.58.112 RS WSR-S RN JOINT BODY 1 2011-11_
5 |JBT982-18 A S COMBINED SEAL GASKET 1 2011-11_
5  |JBT982-18 2H G Bt E COMBINED SEAL GASKET 1 2011-11_
6 |FT254.58.010 % GEAR PUMP 1 2011-11_
7 |FT254.58.127 T CROSS SLIDE BLOCK 1 2011-11_
8 |GBT3452.1-21.2X1.8G T8 FHOTEAR 4% 4 O-SEAL RING 1 2011-11_
9 |FT254.58.136a CIERIERI=E2SS FRONT OIL PUMP PIPE JOINT 1 2012-09_
9 |FT254.58.136 N RUERSIN=RESS FRONT OIL PUMP PIPE JOINT 1 2005-01_
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TE254.582M 58.2—-Z KR & 58.2-MULTI-WAY VALVE OIL PIPE ASSEMBLY

bR %2 AR B 3

No. Code Description Quantity Remark
TE254.582M-2 2 PR IR A B -2 MULTI-WAY VALVE OIL PIPE ASSEMBLY-2 2012-05_
TE254.582M~-1 % PRI B -1 MULTI-WAY VALVE OIL PIPE ASSEMBLY-1 2012-05_
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TA600.62ZC 62-%4% 62-SAFETY BELT

bR rRE SR B b
No. Code Description Quantity Remark
1 |TA600.62 LA R SAFETY BELT ASSEMBLY 1 2012-01_
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FT250.74.001 74-mifitE S, 74-FRONT BALLAST ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |FT250.74.102 il B [ WA BALLAST FIXING BOLT 1 2011-11_
2 |FT250.74.101a EIfLRE:N FRONT BALLAST 6 2011-11_
3  |GBT97.1-12-A0P S FLAT WASHER 2 2011-11_
4 |GBT93-12-A0P | WAHSER 1 2011-11_
5 |GBT6170-M12-A3L 85 NUT 1 2011-11_
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FT250.91B.001 91-J5itE 2, 91-REAR BALLAST ASSEMBLY

bR = SR e 3
No. Code Description Quantity Remark

1 |GBT5783-M16X1.5X35-A3L NS A BOLT;SOCKET;THROUGH 3 2011-11_

2 |FT650.34.104 | WAHSER 6 2011-11_

3 |FT250.91B.101 JEE REAR BALLAST 2 2011-11_

4 |FT250.91B.103 B B RET O BALLAST SCREW II 3 2011-11_

5 |FT250.91B.102 FlEIRET 1 BALLAST SCREW I 3 2011-11_

6 |GBT6171-M16X1.5-A3L 18475 AR RE HEXAGON NUT, TYPE-1 3 2011-11_
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TE250.372B-1 1&&h45 G ek mi—1 TRANSMISSION REAR CENTER ASSEMBLY-1

UiNes = A e ;
No. Code Description Quantity Remark
1 |TE250.372B.2 Pel GRS =y RIGHT SHORT HALF SHAFT ASSEMBLY 1 2011-11_
1.1 |TE250.372B.1-01 b8 [ I B VS FINAL TRANSMISSION DRIVING GEAR 1 2011-11_
1.1 |GBT5783-M10X35-A3L YR BOLT 4 2011-11_
1.2 |GBT93-10-A0P T v 2 5 S A ] PLAIN WASHER-LARGE SSRIE 4 2011-11_
1.3 |FT250.37.208 i ES g OIL SEAL COLLAR 1 2011-11_
1.4 |FT250.37.112 T OIL SEAL 2 2011-11_
1.5 |GBT893.1-80 LA RETAINER RING FOR HOLE 1 2011-11_
1.6 |GBT276—6307 TRYBAER A& BEARING 1 2011-11_
1.7 |FT250.37.207 7K JEE CAP,BEARING 1 2011-11_
1.8 |GBT3452.1-103X3.55G T HE B I O T AR fi 5 4 1 O-SEAL RING 1 2011-11_
1.9 |GBT3452.1-28X3.55G S8 FHOTEAR 4% 4 O-SEAL RING 1 2011-11_
2 |FT250.37.204 kSR ADJUSTING WASHER 2011-11_
3 |FT250.37.205 TRy ADJUSTING WASHER 2011-11_
4 |FT250.37.206 PRy ADJUSTING WASHER 2011-11_
5 |FT250.37.013 ZE AR S DIFFERENTIAL 1 2011-11_
5.1 |FT250.37.197 FEHMART DIFFERENTIAL HOUSING 1 2011-11_
5.1 |GBT6170-M8-A2L g NUT 1 2011-11_
5.11 |FT250.37.195 BH LOCK WASHER 5 2011-11_
5.12 |GBT5786-M10X1.25X25-A2L VY. BN li BOLT;SOCKET; THROUGH 10 2011-11_
5.2 |FT250.37.201 [iE] S WRA T FIXING SCREW 1 2011-11_
53 |GBT297-32011 P 7R Al BEARING 2 2011-11_
5.4 |FT250.37.203 SRS Yy HALF SHAFT GEAR WASHER 2 2011-11_
5.5 |FT250.37.202 PG GEAR, SIDE 2 2011-11_
5.6 |FT250.37.199 TR PLANET GEAR WASHER 2 2011-11_
5.7 |FT250.37.200 TR PLANET GEAR 2 2011-11_
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TE250.372B—-1 &34 5 de 5l s —1(4E)

UiNes = A e ;
No. Code Description Quantity Remark
5.8 |FT250.37.198 TR PLANET GEAR SHAFT 1 2011-11_

5.9 |FT250.37.196 MBI HE U 5 DRIVEN SPIRAL BEVEL GEAR 1 2011-11_

6 |TE250.372B.1 JESA S LEFT SHORT HALF SHAFT ASSEMBLY 1 2011-11_

6.6 |GBT5783-M10X25-A3L [ BOLT 4 2011-11_

150



TE250.372B &34 f5 - 4 5 pli-2

151



TE250.372B-2 &8t e i -2 TRANSMISSION REAR CENTER ASSEMBLY-2

UiNes = A e ;

No. Code Description Quantity Remark
1 |FT250.37.323 BRI BALL BOLT 1 2011-11_
10 |GBTS783-M10X25-A3L i BOLT 2 2011-11_
11 |GBT93-10-A0P T 1 2R L 5 2 PLAIN WASHER-LARGE SSRIE 2 2011-11_
12 |FT250.37.320 [i] 5 BB RETAINER 1 2011-11_
13 |FT250.37.262 2RI X DIFFERENTIAL LOCK FORK 1 2011-11_
14 |FT250.37.263 Pl g DIFFERENTIAL LOCK SPRING 1 2011-11_
15 |FT250.37.232 5 PLIUG PIECE 1 2011-11_
16 |TE250.372B-01 AAEH NG5 FINAL TRANSMISSION DRIVEN GEAR 2 2011-11_
17 |GBTS858-52 R AL 1k Bl THRUST RING 2 2011-11_
18 |GBT812-M52X1.5 [ 02 £ NUT 2 2011-11_
19 |FT250.37.261 5 F ik RIGHT JAW 1 2011-11_
2 |GBT6172.1-M10-A3L g NUT 1 2011-11_
20 |FT250.37.264 BB IRET LOCKING NUT 1 2011-11_
21  |TE250.372B-02 ICHsN 2 LOW CARBON WIRE 1 2011-11_
22 |FT250.37.265 JEF R LEFT JAW 1 2011-11_
23 |GBTS879.1-3X22 S B A 4 PIN,LOCK 1 2011-11_
3 |GBT3452.1-15X2.65G T HE B I O T AR fi 5 4 1 O-SEAL RING 1 2011-11_
4 |FT250.37.267 ZEIABR X DIFFERENTIAL LOCK FORK SHAFT 1 2011-11_
5  |FT250.41.011 75 A B A PTO RELEASE CONTROL HANDLE 1 2011-11_
6 |GBT6170-M10-A3L g NUT 1 2011-11_
7 |FT250.37.050 ZE BRI TR A DIFFERENTIAL LOCK CONTROL ROD WELDMENT 1 2011-11_
8 |GBT879-5X22 et PLAIN WASHER-LARGE SSRIE 1 2011-11_
FT250.37.322 Lt JOINT 1 2011-11_
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TE250.371E-1 £#4E R -1 TRANSMISSION CASE ASSEMBLY-1

UiNes = A e ;
No. Code Description Quantity Remark
1 |FT250.37.011 FEENFE7E A TRANSMISSION CASE SHELL ASSEMBLY 1 2011-11_
1 |FT250.37.011 R ENETE R AL TRANSMISSION CASE SHELL ASSEMBLY 1 2011-11_
1 |FT250.37.011a R ENFETE DA TRANSMISSION CASE SHELL ASSEMBLY 1 2011-11_
1.1 |FT250.37.101Q 1&EhAET TRANSMISSION CASE SHELL 1 2011-11_
1.1 |FT250.37.101 I TRANSMISSION CASE SHELL 1 2011-11_
1.2 |GBT119.1-10m6X26-A0P B PIN 2 2011-01_
10 |GBTS783-M10X25-A3L i BOLT 3 2011-11_
11 |FT250.37.146 o IR o U HIGH AND LOW GEAR FIXING GEAR 1 2011-11_
12 |FT250.37.139 sfEE SHORT SPACER 1 2011-11_
13 |TE250.371B-05 M-IV S e III-IV SLIDING GEAR 1 2011-11_
14 |TE300.371-05 1 - IR 34 I-1I SLIDING GEAR 1 2011-11_
15 |GBT276-6207N ik BEARING TAPER ROLLER 1 2011-11_
16 |GBT305-7278.6 JI=iE2 RING,THRUST 1 2011-11_
17 |TE250.371B-04 — BT R IST SHAFT FRONT BEARING COVER 1 2011-11_
18 |TE250.371B.1 — B, ONE SHAFT ASSEMBLY 1 2011-11_
18.1 |FT250.37A.137 LHESS SHAFT SLEEVE 1 2011-11_
18.2 |TE250.371B.1-01 —H IST SHAFT 1 2011-11_
19 |GBT276-6007 7% 6007 BEARING 1 2011-11_
2 |GBT898-AMI14-M14X1.5X35-A3L B A STANDARD SPING GASKET 7 2011-11_
20 |GBT893.1-62 FLH Y62 BLOCKING RING — HOLE 1 2011-11_
3 |GBT93-14-A0P il SPRING WASHER 7 2011-11_
3 |GBT93-14-A0P il SPRING WASHER 7 2011-11_
4  |GBT6171-M14X1.5-A3L IEithavee]Sas HEXAGON NUT, TYPE-1 7 2011-11_
5  |FT250.37A.272 1RHERA PLATE;THRUST 1 2011-11_
6 |GBT283-NI206E ik BEARING TAPER ROLLER 1 2011-11_
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TE250.371E-1 {3048 B - 1(4L)

bR rRE SR B b

No. Code Description Quantity Remark
7  |FT250.37A.147 — AR AR S R £ IST SHAFT ASSISTANT GEARSHIFT SLEEVE 2 2011-11_
8 |IBT7918-K30X35X27 O VR AR R R 2 NEEDLE AND CARRIER UNIT 2011-01_
T Y 23 B PLAIN WASHER-LARGE SSRIE 2011-11_

GBT93-10—-A0P
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TE250.371E-2 &840 -2 TRANSMISSION CASE ASSEMBLY-2

UiNes = A e ;
No. Code Description Quantity Remark
1 |GBT812-M24X1.5 [ NUT 2 2011-11_
10 |FT250.37.110 ZHhEn I HEER SHAFT-2 FRONT THRUST RING 1 2004-01_
10 |FT250.37.110a i I A SHAFT-2 FRONT THRUST RING 1 2011-08_
11 |GBT894.1-55 Al B 4 SNAP RING 1 2011-11_
12 |TE300.371-03 I R4 M B ik 56 I DRIVEN GEAR 1 2011-11_
13 |TE300.371-04 I MBI I DRIVEN GEAR 1 2011-11_
14 |TE250.371C-01 G AIR INTCKE PIPE 1 2011-11_
15 |IBT7918-K28X33X27 ] TR A R R 2R 2 NEEDLE AND CARRIER UNIT 2 2011-01_
16 |TE250.371B-02 M-IV BT 5 [II-IV DRIVEN GEAR 1 2011-11_
17 |FT250.37.105 KIRE LONG SPACER BUSH 1 2004-01_
17 |FT250.37.105 KRE LONG SPACER BUSH 1 2004-01_
17 |FT250.37.105a KIRE LONG SPACER BUSH 1 2011-08_
18 |FT250.37.104 WG IR SHAFT-2 REAR THRUST RING 1 2004-01_
18 |FT250.37.104a THNS IR SHAFT-2 REAR THRUST RING 1 2011-08_
19 |FT250.37.103a [ BEETEenINSg HIGH AND LOW GEAR SLIDING GEAR 1 2011-08_
19 |FT250.37.103 AR B e i HIGH AND LOW GEAR SLIDING GEAR 1 2004-01_
2 |GBT858-24 L SE Nl ErAlicl THRUST RING 1 2011-11_
20 |GBT894.1-34 Al PR L R SNAP RING 1 2011-11_
21  |TE250.371C—-02 B AE VR T4l BEARING,BALL 1 2011-11_
21 |GBT283-NUP2207E [ 4 7 -tk 7k BEARING,BALL 1 2004-01_
22 |TE250.371B-0la ;111 SECOND SHAFT 1 2011-08_
22 |TE250.371B-01 1 SECOND SHAFT 1 2004-01_
23 |FT250.37.111a R % REVERSING GEAR SHAFT 1 2011-11_
23 |FT250.37.111a {54 % REVERSING GEAR SHAFT 1 2011-11_
24 |TE300.371A.1 RS VSN REVERSE GEAR ASSEMBLY 1 2011-11_
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TE250.371E-2 {&3h4f B —2(4L)

UiNes = A e ;
No. Code Description Quantity Remark
24.1 [GBT895.1-26 i1 P9 22 24 P SNAP RING 2 2011-11_
24.2 |FT250.37.331 RERE NEEDLE SPACER BUSH 2 2011-11_
24.4 |TE300.371A.1-01 IR 5 GEAR,REVERSE 1 2011-11_
2403 |QSFZB019-K20X26X34ZW TRE R BEARING,NEEDLE 1

25 |FT250.37.237 A ENFE D3 TRANSFER CASE BLOCK COVER 1 2011-11_

26 |FT65.38.026 THZE R 0Oil Plug assembly 1 2011-11_

26 |FT65.38.026 TZE R 0il Plug assembly 1 2011-11_

3 |GBT297-31305 [ 4R il 7k BEARING 2 2011-11_

4  |FT250.37.121 A R R SHAFT-2 FRONT BEARING SEAT 1 2011-11_

5 |GBTS5783-M10X25-A3L i BOLT 8 2011-11_

6 |GBT93-10-A0P i v 2 5 S A ] PLAIN WASHER-LARGE SSRIE 8 2011-11_

7 |FT250.37.122 Y SHAFT-2 ADJUSTING WASHER 999 2011-11_

8 |FT250.37.123 TR Ry SHAFT-2 ADJUSTING WASHER 999 2011-11_

9  |GBT1096-14X9X56 Tk FLAT KEY 1 2011-11_
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KM385BT-1E1-06 h4g# s CAMSHAFT ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark

1 |GBT5783-M12X35 W BOLT 1

10 |KM385T-02013 I B T A R PR AR CAMSHAFT TIMING GEAR PRESSURE PLATE 1

10 |KM385T-02013 Il I G AR CAMSHAFT TIMING GEAR PRESSURE PLATE 1

2 |GBT93-12 HE WAHSER 1

3 |KM385T-02012 AR E (1) CAMSHAFT GEAR CIRCLIP 1

4 |KM385T-02003 Iy F I s A CAMSHAFT TIMING GEAR 1

5 |L375-02002 e A AR CAMSHAFT THRUST PLATE 1

6 |GBT1096-C8X18 -4k FLAT KEY 1

7 |LL480-02003 e PUSH ROD 6

8  |L375-02005 FEFE TAPPET 6

9 |L375-02001 s CAMSHAFT 1

9 |L375-02001 M CAMSHAFT 1

162



TE254.311G R 4Kz 2 0-1

163



TE254.311G-1 HiIKsI# &8 —1 FRONT DRIVING AXLE ASSEMBLY-1

UiNes = A e ;
No. Code Description Quantity Remark
1 |TE254.311G.5 ZeBE I BER R S LEFT STEERING HORIZONTAL PULL ROD 1 2011-11_
10 |TE254.311G-01 B ASSEMBLY 1 2011-11_
11 |TE254.311G.6 G TR R RAT S SEAT COVER 1 2011-11_
12 |GBT5783-M8X20-A2L 4 RIGHT STEERING CROSS PULL ROD ASSEMBLY 8 2011-11_
13 |GBT93-8-A0P g BOLT 8 2011-11_
WAHSER
14 |GBT119.1-6h8X14—-A0P B 4 2011-11_
15 |TE254.311G.1 ZEMAL B E AR PIN 1 2011-11_
16 |GBT119.1-10h8X20-A0P [ LEFT TRANSMISSION ASSEMBLY 4 2011-11_
17 |FT254.31F.123 ENE PIN 2 2011-11_
18 |FT254.31F.124 P EE LOCATING SLEEVE 1 2011-11_
ADJUSTMENT WASHER
19 |IB982-14 HEH R 2 2011-11_
19 |IB982-14 A COMBINATION GASKET 2 2011-11_
2 |TE254.311J.6 THEL B A (D) COMBINATION GASKET 1 2011-11_
20 |Q617B AN gE 14 OIL CYLINDER BONNET WELDMENT (LEFT) 2 2011-11_
21 |TE254.311G.3 T A S AL HEXAGON SCREW PLUG 14 1 2011-11_
MAIN REDUCER BOX ASSEMBLY
22 |TE254.311G.2 A5 AL 3 A Ak 1 2011-11_
23 |GBT97.1-14-A0P #[E 14— AOP RIGHT TRANSMISSION ASSEMBLY 12 2011-11_
24 |GBT6176-M14X1.5-A3L 2R AR WASHER 12 2011-11_
25  |GBT6171-M10X1.25-A2L [Eilbay=] 2o Ht NUT 12 2011-11_
25 |GBT6171-M10X1.25-A2L [EtVav L SHE HEXAGON NUT, TYPE-1 12 2011-11_
HEXAGON NUT, TYPE-1
26 |GBT899-AMI10-M10X1.25X35-8.8—A2L WY 12 2011-11_
27 |TE254.3111.7 WME RS () STANDARD SPING GASKET 1 2011-11_
3 |TE254.311G-03 THIL ] 5 e 1T OIL CYLINDER BONNET WELDMENT (RIGHT) 1 2011-11_
4  |GBT6174-M6-A2L 7N A OIL CYLINDER FIXING SEAT II 1 2011-11_
5 |GBT71-M6X20 FEAE i B e MR T HEXAGON THIN NUT 1 2011-11_
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TE254.311G~1 HiIKBNH & —1(%E)

UiNes = A e ;
No. Code Description Quantity Remark
6 |GBT93-10-A0P v 2 5 A PLAIN WASHER-LARGE SSRIE 20 2011-11_
7  |GBT5783-M10X25-A3L 1 BOLT 8 2011-11_
8 |TE254.311G.4 MAEINEY 'Y HYDRAULIC CYLINDER ASSEMBLY 1 2011-11_
9 [TE254.311G-02 THIT [ 2 JAE OIL CYLINDER FIXING SEAT 1 2011-11_
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TE254.311G-2.1 HIKEHF A -2.1 FRONT DRIVING AXLE ASSEMBLY-2.1

UiNes = A e ;
No. Code Description Quantity Remark
0 |TE254.311G.1 L3 SRk LEFT TRANSMISSION ASSEMBLY 1 2011-11_
1 |JBT7940.1-M10X1 B R AR STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_
10 |FT254.31F.106 # WASHER 1 2011-11_
11 |GBT276-6210 TRV ER A& BEARING 1 2011-11_
12 |FT254.31F.108 LRI U R HALF SHAFT BIG GEAR 1 2011-11_
13 |FT254.31F.119 F S END PIN SHAFT 1 2011-11_
14 |TE254.311G.1-02 TR STEERING BURL HOUSING 1 2011-11_
15 |IBT3452.1-80X2.65G O 1 O RING SEAL 1 2011-11_
15 |[IBT3452.1-80X2.65G O O RING SEAL 1 2011-11_
16 |FT254.31F.101 Lt/ N HALF SHAFT PINION 1 2011-11_
17 |GBT276-6207 K BEARING TAPER ROLLER 1 2011-11_
18 |FT254.31F.113 ki1 Bl DUSTPROOF RING 1 2011-11_
19 |GBT9877.1-B507210D MiES) OIL SEAL 1 2011-11_
2 |TE254.311G.1-01 el XA LEFT STEERING SUPPORT 1 2011-11_
20 |FT254.31F.122 HERPIE RS SLIDING BUSHING 1 2011-11_
21 |GBT301-51106 I 7Bk A HANDSPIKE BALL BEARING 1 2011-11_
22 |FT254.31F.120 Pt N A EN LEFT END HOUSING 1 2004—01_
22 |FT254.31F.120a ZoRumse ik LEFT END HOUSING 1 2010-11_
23 |FT254.31F.118 H /N 5 END PINION 1 2004-01_
23 |FT254.31F.118a FKih/ NG END PINION 1 2010-11_
24 |GBT276-6305 K BEARING TAPER ROLLER 1 2011-11_
25 |FT254.31F.117 EEE ADJUSTMENT WASHER 1 2011-11_
25 |FT254.31F.117 TR ADJUSTMENT WASHER 1 2011-11_
26 |FT254.31F.116 i BOTTOM END COVER 1 2011-11_
27 |Q614B01 T K HETE R 2E SQUARE HEAD TAPERED SCREW PLUG 1 2011-11_
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TE254.311G-2.1 Hi9KENHr S —-2.1(4E)

UiNes = A e ;
No. Code Description Quantity Remark
27 |Q614B01 75 LT IR 2 SQUARE HEAD TAPERED SCREW PLUG 1 2011-11_

28 |GBT93-6 g WAHSER 4 2011-11_

29  |GBT5783-M6X20-A2L YR BOLT 4 2011-11_

3 |FT254.31F.104 RIS SLIDING BUSHING 1 2011-11_

4 |GBT3452.1-34.5X3.55G TR S B OTAR i 4 4 el O-SEAL RING 1 2011-11_

5 |FT254.31F.105 TR s STEERING SHAFT SEAT 1 2011-11_

6 |FT254.31F.102 Al COVER 1 2011-11_

7  |GBT5783-M10X25-A3L YR BOLT 7 2011-11_

8 |GBT93-10-A0P i B B £ PLAIN WASHER-LARGE SSRIE 7 2011-11_

9 |GBT96.1-10-A0P KB BIG WASHER 1 2011-11_

170



TE254.311G i SKal & hk-2.2

171



TE254.311G-2.2 BRI -2.2 FRONT DRIVING AXLE ASSEMBLY-2.2

UiNes = A e ;
No. Code Description Quantity Remark
0 |TE254.311G.1 L3 SRk LEFT TRANSMISSION ASSEMBLY 1 2011-11_
1 [GBT6171-M10X1.25-A2L IEitbayEcl - S5 HEXAGON NUT, TYPE-1 4 2011-11_
1 [GBT6171-M10X1.25-A2L 1B it HEXAGON NUT, TYPE-1 4 2011-11_
10 |GBT276-6206 TRV ER A& BEARING 1 2011-11_
11 |FT254.31F.111 GIEESE FRONT DRIVING SHAFT 1 2004—01_
11 |FT254.31F.111a GIEISSIE: FRONT DRIVING SHAFT 1 2008-04_
12 |FT254.31F.113 ki1 Bl DUSTPROOF RING 1 2011-11_
13 |GBT9877.1-B507210D MiES) OIL SEAL 1 2011-11_
14 |FT254.31F.109 PN END BIG COVER 1 2011-11_
15 |GBT276-6307 TRITEREIK BEARING 1 2011-11_
16 |FT254.31F.112 W4 SNAP RING 1 2004-01_
16 |FT254.31F.112a W2z 1E SNAP RING 1 2008—04_
17 |FT254.31F.110a PRy N END BIG GEAR 1 2008-04_
17 |FT254.31F.110b PNy gy END BIG GEAR 1 2010-11_
17 |FT254.31F.110 K RV 58 END BIG GEAR 1 2004—01_
17 |FT254.31F.110 PNy gy END BIG GEAR 1 2004-01_
18 |FT254.31F.177 IR BOLT 6 2011-11_
19 |GBT5783-M10X30-A3L oYES BOLT 8 2011-11_
2 |GBT93-10-A0P T v 2 5 S A ] PLAIN WASHER-LARGE SSRIE 12 2011-11_
20 |FT254.31F.178 TERLER LOCATING RING 1 2011-11_
3 |GBT899-AMI10-M10X1.25X30-8.8—A2L WL MZAT: STANDARD SPING GASKET 4 2011-11_
4  |FT254.31F.107 EEE ADJUSTMENT WASHER 2 2011-11_
5 |GBT119.2-B8X20-A0P [ A PIN 2 2011-11_
6 |FT254.31F.175 (8 SCREW PLUG 1 2011-11_
7 |FT254.31F.176 g WAHSER 1 2011-11_
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bR
No.

%2
Code

AR

Description

B
Quantity

Remark

FT254.31F.114
FT254.31F.115

TR

ADJUSTMENT WASHER
ADJUSTMENT WASHER

1
1

2011-11_
2011-11_

174



TE254.311G EIYKsIHF & 3.1

175



TE254.311G-3.1 ®IIKEHF A -3.1 FRONT DRIVING AXLE ASSEMBLY-3.1

UiNes = A e ;
No. Code Description Quantity Remark
0 |TE254.311G.3 TR R MAIN REDUCER BOX ASSEMBLY 1 2011-11_
1 |TE254.311G.3-04 T AT A MAIN REDUCER BOX HOUSING 1 2011-11_
10 |FT254.31F.127 i A5 5 A INPUT SPIRAL BEVEL GEAR SHAFT 1 2011-11_
11 |GBT297-31306 Pk 7R Al BEARING 1 2011-11_
11 |GBT297-31306 [V Tl K BEARING 1 2011-11_
12 |GBT3452.1-73.0X3.55G S8 FHOTEAR 4% 4 O-SEAL RING 2 2011-11_
13 |FT254.31F.131 P EE ADJUSTMENT WASHER 1 2011-11_
14 |FT254.31F.130 IEhE: Lill REAR SUPPORT SHAFT 1 2011-11_
15 |GBT297-32006 LIPS BEARING TAPER ROLLER 1 2011-11_
16 |GBT3452.1-23.6X2.65G TR S B OTAR i 4 41 el O-SEAL RING 1 2011-11_
17 |GBT9877.1-FB35X55X8B WA AL R T % O RING 1 2011-11_
18 |FT254.31F.128 W E OIL SEAL BUSH 1 2011-11_
19 |GBT810-M27X1.5 NI NUT 2 2011-11_
2 |GBT93-12-AOP H[E WAHSER 4 2011-11_
20 |GBT858-27 g WAHSER 1 2011-11_
21 |GBT70.1-M10X40 7S BRI SLHRET INNER HEXAGON SCREW 2 2011-11_
22 |FT254.31F.152 ENE LOCATING SLEEVE 2 2011-11_
23 |FT254.31F.139 WK EE BEARING FIXING SLEEVE 1 2011-11_
23 |FT254.31F.139 K EE BEARING FIXING SLEEVE 1 2011-11_
24 |FT254.31F.141 IRTIEAY THRUST WASHER 1 2011-11_
25 |GBT5783-M8X16—A2L W BOLT 1 2011-11_
3 |GBT5783-M12X30-A3L [ BOLT 4 2011-11_
4 |GBT3452.1-63.0X3.55G RS 3 ORI 55 4} Hel O-SEAL RING 2 2011-11_
5 |TE254.311G.3-02 CIBEE it FRONT SUPPORT SHAFT 1 2011-11_
6 |FT254.31F.132 PEEE ADJUSTMENT WASHER 1 2011-11_
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TE254.311G-3.1 Hi9KsNHr S —-3.1(4E)

bR %2 AR B 3
No. Code Description Quantity Remark
7 TE254.311G.3-01 FETHBS S HE DIFFERENTIAL SEAT 1 2011-11_
8 GBT93-10-A0P HJE WAHSER 18 2011-11_
9 GBT5783-M10X30-A3L A BOLT 16 2011-11_
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TE254.311G-3.2 BRI -3.2 FRONT DRIVING AXLE ASSEMBLY-3.2

UiNes = A e ;
No. Code Description Quantity Remark
0 |TE254.311G.3 TR R MAIN REDUCER BOX ASSEMBLY 1 2011-11_
1 |FT254.31F.134 P EE ADJUSTMENT WASHER 1 2011-11_
10 |GBT5783-M8X25-A2L YR BOLT 6 2011-11_
11 |GBT119.2-8X20-A0P B PIN 1 2011-11_
12 |FT254.31F.145 ZEAREH DIFFERENTIAL PIN SHAFT 1 2011-11_
13 |FT254.31F.149 FEHARIT A DIFFERENTIAL HOUSING 1 2011-11_
14 |FT254.31F.140 e NUT 1 2011-11_
15 |TE254.311A.1.1 WERAEAZE STEEL BALL VENTILATION PLUG 1 2011-11_
16 |FT304.42.118 HE WAHSER 1 2011-11_
17 |Q617B12 Y. PSSt SCREW PLUG 1 2011-11_
18 |FT254.31F.142 e st LEFT HALF SHAFT 1 2011-11_
18 |FT254.31F.142 Ze LEFT HALF SHAFT 1 2011-11_
19 |GBT119.2-8X18-A0P [ A PIN 1 2011-11_
2 |GBT297-32009 LIPS BEARING TAPER ROLLER 2 2011-11_
20 |[FT254.31F.151 VEE R RIGHT HALF SHAFT 1 2011-11_
3 |FT254.31F.135 BB THRUST WASHER 2 2011-11_
4 |FT254.31F.144 KIZA- Ui 58 BIG BEVEL GEAR 1 2011-11_
5 |FT254.31F.148 Rt FLAT WASHER 2 2011-11_
6 |FT254.31F.143 FEBA A 1 DIFFERENTIAL BIG GEAR 2 2011-11_
7 |FT254.31F.146 BRI SPHERICAL WASHER 2 2011-11_
8 |FT254.31F.147 TEER PLANET GEAR 2 2011-11_
9  |GBT119.1-8m6X40—A0P [ £ PIN 1 2011-11_
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TE254.311G-4.1 HiIKEHF A —4.1 FRONT DRIVING AXLE ASSEMBLY-4.1

UiNes = A e ;
No. Code Description Quantity Remark
0 |TE254.311G.2 A5 AL 3 A A RIGHT TRANSMISSION ASSEMBLY 1 2011-11_
1 |JBT7940.1-M10X1 B R AR STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_
10 |FT254.31F.106 # WASHER 1 2011-11_
11 |GBT276-6210 TRV ER A& BEARING 1 2011-11_
12 |FT254.31F.108 LRI U R HALF SHAFT BIG GEAR 1 2011-11_
13 |FT254.31F.119 F S END PIN SHAFT 1 2011-11_
14 |GBT276-6207 ik BEARING TAPER ROLLER 1 2011-11_
15 |FT254.31F.101 2t /NGRS HALF SHAFT PINION 1 2011-11_
16 [IJBT3452.1-80X2.65G O O RING SEAL 1 2011-11_
16 |IBT3452.1-80X2.65G O 1 O RING SEAL 1 2011-11_
17 |TE254.311G.1-02 LHHRVE AN STEERING BURL HOUSING 1 2011-11_
18 |FT254.31F.113 ki1 Bl DUSTPROOF RING 1 2011-11_
19 |GBT9877.1-B507210D MiES) OIL SEAL 1 2011-11_
2 |TE254.311G.2-01 A P RIGHT STEERING SUPPORT 1 2011-11_
20 |FT254.31F.122 HERPIE RS SLIDING BUSHING 1 2011-11_
21 |GBT301-51106 I 7Bk A HANDSPIKE BALL BEARING 1 2011-11_
22  |FT254.31F.155 VEE N N RIGHT END HOUSING 1 2004—01_
22 |FT254.31F.155a Vel S v RIGHT END HOUSING 1 2010-11_
23 |FT254.31F.118 H /N 5 END PINION 1 2004-01_
23 |FT254.31F.118a FKih/ NG END PINION 1 2010-11_
24 |GBT276-6305 K BEARING TAPER ROLLER 1 2011-11_
25 |FT254.31F.117 EEE ADJUSTMENT WASHER 1 2011-11_
25 |FT254.31F.117 TR ADJUSTMENT WASHER 1 2011-11_
26 |Q614B01 I 3K HETE IR IE SQUARE HEAD TAPERED SCREW PLUG 1 2011-11_
26 |Q614B01 Ji KA 2E SQUARE HEAD TAPERED SCREW PLUG 1 2011-11_
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TE254.311G-4.1 Hi9KsNHr 8 —4.1(%E)

UiNes = A e ;
No. Code Description Quantity Remark
27 |FT254.31F.116 i BOTTOM END COVER 1 2011-11_

28 |GBT93-6 g WAHSER 4 2011-11_

29  |GBT5783-M6X20—A2L I BOLT 4 2011-11_

3 |FT254.31F.104 RIS SLIDING BUSHING 1 2011-11_

4 |IB3452.1-34.5X3.55G O 1 O RING SEAL 1 2011-11_

5 |FT254.31F.105 B [ %l e STEERING SHAFT SEAT 1 2011-11_

6 |FT254.31F.102 o COVER 1 2011-11_

7 |GBT5783-M10X25-A3L YR BOLT 7 2011-11_

8 |[GBT93-10 P10 WASHER 10 7 2011-11_

9 |GBT96.1-10-A0P KE BIG WASHER 1 2011-11_
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TE254.311G-4.2 BRI —-4.2 FRONT DRIVING AXLE ASSEMBLY-4.2

UiNes = A e ;
No. Code Description Quantity Remark
0 |TE254.311G.2 A5 AL 3 A A RIGHT TRANSMISSION ASSEMBLY 1 2011-11_
1 [GBT6171-M10X1.25-A2L IEitbayEcl - S5 HEXAGON NUT, TYPE-1 4 2011-11_
1 |GBT6171-M10X1.25-A2L 1B it HEXAGON NUT, TYPE-1 4 2011-11_
10 |GBT276-6206 TRV ER A& BEARING 1 2011-11_
11 |FT254.31F.110 AR RV 58 END BIG GEAR 1 2004—01_
11 |FT254.31F.110b PNy NSy END BIG GEAR 1 2010-11_
11 |FT254.31F.110a K RV 58 END BIG GEAR 1 2008—04_
11 |FT254.31F.110 FK A5 END BIG GEAR 1 2004-01_
12 |FT254.31F.112a 2241 SNAP RING 1 2008-04_
12 |FT254.31F.112 iz | SNAP RING 1 2004-01_
13 |GBT276-6307 TRV ER G & BEARING 1 2011-11_
14 |FT254.31F.109 N N END BIG COVER 1 2011-11_
15 |GBT9877.1-B507210D MiES) OIL SEAL 2 2011-11_
16 |FT254.31F.113 B2 DUSTPROOF RING 2 2011-11_
17 |FT254.31F.111 GIEESE FRONT DRIVING SHAFT 1 2004—01_
17 |FT254.31F.111a GIEISSIE: FRONT DRIVING SHAFT 1 2008-04_
18 |GBTS5783-M10X30-A3L [ BOLT 8 2011-11_
19 |FT254.31F.177 pry iy BOLT 6 2011-11_
2 |GBT93-10 P10 WASHER 10 12 2011-11_
20 |FT254.31F.178 TERLER LOCATING RING 1 2011-11_
3 |GBT899-AMI10-M10X1.25X30-8.8—A2L WL MZAT: STANDARD SPING GASKET 4 2011-11_
4  |FT254.31F.107 PEEE ADJUSTMENT WASHER 2 2011-11_
5 |GBT119.2-B8X20-A0P [ A PIN 2 2011-11_
6 |FT254.31F.175 [ SCREW PLUG 1 2011-11_
7 |FT254.31F.176 g WAHSER 1 2011-11_
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TE254.311G-4.2 Hi9RsNHr &k —4.2(4E)

bR
No.

%2
Code

AR

Description

B
Quantity

Remark

FT254.31F.114
FT254.31F.115

TR

ADJUSTMENT WASHER
ADJUSTMENT WASHER

1
1

2011-11_
2011-11_
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TE254.311G-5 HiIEsI# &8 —5 FRONT DRIVING AXLE ASSEMBLY-5

UiNes = A e ;
No. Code Description Quantity Remark
1 |TE254.311G.5.1 SRR MR LEFT ROCKER JOINT ASSEMBLY 1 2013-01_
1.1 [GBT91-3.2X40-A0P FF 04 PIN 1 2013-01_
1.10 |TE254.311G.5.1-05 TRy ADJUSTING WASHER 1 2013-01_
1.10 |TE254.311G.5.1-05 kLS Y ADJUSTING WASHER 1 2013-01_
1.11 |GBT893.1-30 FUT SRR SNAP RING 1 2013-01_
1.2 |GBT6178-M14-A3L W NUT 1 2013-01_
1.3 [GBT97.1-14-A0P #[E 14— AOP WASHER 1 2013-01_
1.4 |TE254.311G.5.1.1 Bl A2 22 DUSTPROOF SLEEVE ASSEMBLY 1 2013-01_
1.5 |TE254.311G.5.1-06 ekl P LEFT STEERING ROCKER 1 2013-01_
1.6 |TE254.311G.5.1-03 Wi % BOWL COVER 1 2013-01_
1.6 |TE254.311G.5.1-03 Wil BOWL COVER 1 2013-01_
1.7 |TE254.311G.5.1-04 BRK BALL PIN 1 2013-01_
1.8 |TE254.311G.5.1-02 I BOWL SEAT 1 2013-01_
1.9 |TE254.311G.5.1-01 TizE TOP COVER 1 2013-01_
2 |GBT6173-M18X1.5-A3L 7N Fa T B HEXAGON THIN NUT 1 2013-01_
3 |TE254.311G.5.2 TS B OIL CYLINDER JOINT ASSEMBLY 1 2013-01_
3.1 |Q671B20 X 22 B B4 STEEL WIRE ELASTIC HOOP 1 2013-01_
3.10 |TE254.311G.5.2-05 TN B CONNECTING NUT 1 2013-01_
3.10 |TE254.311G.5.2-05 IRz B CONNECTING NUT 1 2013-01_
3.2 |TE254.311G.5.2-04 TMELERL A E & OIL CYLINDER BALL JOINT SEAL BUSH 1 2013-01_
3.3 |Q671B36 X 22 B PR 4 STEEL WIRE ELASTIC HOOP 1 2013-01_
3.4 |IBT7940.1-M6 TR STRAIGHT PRESSURE FILLING OIL CUP 1 2013-01_
3.5 |TE254.311G.5.2-01 THIFLER S A OIL CYLINDER BALL JOINT PIN SEAT 1 2013-01_
3.6 |TE254.311G.5.2-08 TETERE 55 T OIL CYLINDER BALL PIN COVER II 1 2013-01_
3.7 |TE254.311G.5.2-03 LIRS EY OIL CYLINDER BALL JOINT PIN 1 2013-01_
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TE254.311G-5 HiIKBIH & —5(%E)

bR %2 AR B 3
No. Code Description Quantity Remark
3.8 |TE254.311G.5.2-07 VT BREE T 1 OIL CYLINDER BALL PIN COVER I 1 2013-01_

3.9 |TE254.311G.5.2-06 P WAHSER 1 2013-01_
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TE254.311G-6 HiIKsI# &M —6 FRONT DRIVING AXLE ASSEMBLY-6

UiNes = A e ;
No. Code Description Quantity Remark
1.1 |TE254.311G.5.2-05 IRz B CONNECTING NUT 1 2013-01_
1.1 |TE254.311G.5.2-05 I CONNECTING NUT 1 2013-01_
1.10 |Q671B20 X 22 B R4 STEEL WIRE ELASTIC HOOP 1 2013-01_
1.2 |TE254.311G.5.2-06 HE WAHSER 1 2013-01_
1.3 |TE254.311G.5.2-07 THET RS 1 OIL CYLINDER BALL PIN COVER I 1 2013-01_
1.4 |TE254.311G.5.2-03 THATIR A OIL CYLINDER BALL JOINT PIN 1 2013-01_
1.5 |TE254.311G.5.2-08 TIELER A 55 I OIL CYLINDER BALL PIN COVER II 1 2013-01_
1.6 |[JBT7940.1 THFEM10%1 OIL CUP M10x 1 1 2013-01_
1.7 |TE254.311G.5.2-01 TR Sk £ 2 OIL CYLINDER BALL JOINT PIN SEAT 1 2013-01_
1.8 |Q671B36 X 22 U B4 STEEL WIRE ELASTIC HOOP 1 2013-01_
1.9 |TE254.311G.5.2-04 iRz S RE RS OIL CYLINDER BALL JOINT SEAL BUSH 1 2013-01_
2 |GBT6173-M18X1.5-A3L 7N FA IR HEXAGON THIN NUT 1 2013-01_
3 |TE254.311G.6.1 RSk MU, RIGHT ROCKER JOINT ASSEMBLY 1 2013-01_
3.1 |GBT91-3.2X40-A0P T 114 PIN 1 2013-01_
3.10 |TE254.311G.5.1-05 kSR ADJUSTING WASHER 999 2013-02_
3.10 |TE254.311G.5.1-05 EEEE Y ADJUSTING WASHER 999 2013-02_
3.11 |GBT893.1-30 FUT BRI SNAP RING 1 2013-01_
3.2 |GBT6178-M14-A3L YRR NUT 1 2013-01_
3.3 |GBT97.1-14-A0P H#E 14— AOP WASHER 1 2013-01_
3.4 |TE254.311G.5.1.1 [ERESI =857 DUSTPROOF SLEEVE ASSEMBLY 1 2013-01_
3.5 |TE254.311G.6.1-01 PepAnEATs RIGHT STEERING ROCKER 1 2013-01_
3.5 |TE254.311G.6.1-01 VEE A RIGHT STEERING ROCKER 1 2013-01_
3.6 |TE254.311G.5.1-03 W BOWL COVER 1 2013-01_
3.6 |TE254.311G.5.1-03 Wil BOWL COVER 1 2013-01_
3.7 |TE254.311G.5.1-04 BRK BALL PIN 1 2013-01_
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TE254.311G-6 HiIKBNHr & —6(%E)

bR %2 AR B 3
No. Code Description Quantity Remark
3.8 |TE254.311G.5.1-02 T JHE BOWL SEAT 1 2013-01_

3.9 |TE254.311G.5.1-01 T TOP COVER 1 2013-01_
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TE254.20-1 KNP E L —-1 ENGINE CONTROL MECHANISM ASSEMBLY-1

UiNes = A e ;
No. Code Description Quantity Remark
1 |TE300A.20.1 e Tmp=y HAND THROTTLE ASSEMBLY 1 2008-01_

1 |TE324.20.3 TR HAND THROTTLE ASSEMBLY 1 2004-01_

10 |GBT93-8-A0P | WAHSER 2 2011-11_

11 |GBT6172.1-M8-A2L L NUT 2 2011-11_

12 |FT250.20B.017 JEK TR BT EXTINGUISH WIRE ASSEMBLY 1 2011-11_

13 |Q67405100 WRLE 4l Y PLASTIC CLIP 1 2011-11_

3 |TD800.484B-03 T 4 i B RUBBER RING 1 2011-11_

3 |TE324.20A-01 o 28 i P RUBBER RING 1 2004—01_

4  |FT65.48.097 LRI E Fe () HARNESS LOCKING CLAMP (2) 1 2011-11_

5 |GBTS819.1-M8X20-A2L TR UL IRET BOLT CAB WINDOW 2 2011-11_

6 |FT300.20.105 T T gL 3 PULL WIRE BRACKET OF HAND THROTTLE 1 2011-11_

7  |GBT6170-M8—A2L g NUT 1 2011-11_

8 |GBT97.1-8-A0P PR FLAT WASHER 1 2011-11_

9  |FT650.20.133 B EIRET LOCKING SCREW 1 2011-11_
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TE254.20-2 KPP E -2 ENGINE CONTROL MECHANISM ASSEMBLY-2

UiNes = A e ;
No. Code Description Quantity Remark
1 |FT650.20.101 J s Al FOOT PEDAL 1 2011-11_
10 |GBTS5781-M8X45-A2L Ay PS 1o BOLT;SOCKET;THROUGH 1 2011-11_
11 |GBT93-8-A0P | WAHSER 4 2011-11_
12 |FT300.20.011 T TR R A FOOT THROTTLE ROCKER ARM WELDMENT 1 2011-11_
13 |GBT97.1-6-A0P TR FLAT WASHER 3 2011-11_
14 |GBT91-2X16-A0P T 114 PIN 4 2011-11_
15 |TE250.20B-01 JRHIT 1 h 4 S 3 FOOT THROTTLE WIRE BRACKET 1 2011-11_
16 |FT700.20S.014 iR T MEAZ #=N 'S FOOT THROTTLE WIRE ASSEMBLY 1 2011-11_
17 |FT250.20.107 o BRACKET 1 2011-11_
18 |FT250.20.127 [ 5 e BRACKET 1 2011-11_
19 |GBT93-5-A0P i v 2 5 S A ] PLAIN WASHER-LARGE SSRIE 2 2011-11_
2 |GBT879.1-5X20 SV (B A PIN,LOCK 2 2011-11_
20 |GBTS818-M5X10-A2L T AR ARET CROSS SCREW 2 2011-11_
21 |FT250.20.018 WP DECOMPRESSION PULL ROD WELDMENT 1 2011-11_
22 |FT250.20.118 U PR DECOMPRESSION ROCKER 1 2011-11_
23 |GBT879.1-3X20 S B A 4 PIN,LOCK 1 2011-11_
24 |FT250.20.117 TR T4 DECOMPRESSION HANDLE 1 2011-11_
3 |FT650.20.107 i RUBBER PLUG 1 2011-11_
4  |TE250.20B.3 B R R A FOOT PEDAL ROCKER ARM WELDMENT 1 2011-11_
5  |FT650.20.104 5% TORSION SPRING 1 2011-11_
6 |GBTS819.1-M8X20-A2L T AE UK IRET BOLT CAB WINDOW 4 2011-11_
7 |FT650.20.108 W4 THROTTLE BRACKET 1 2011-11_
8 |FT650.20.114 TR HAND THROTTLE ROCKER 1 2011-11_
9 |GBT6172.1-M8-A2L L NUT 5 2011-11_
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KM385BT-1E1-12 Hf &S5 EXHAUST SYSTEM

UiNes = A e ;
No. Code Description Quantity Remark
1 |KM385-08001 Hes 5 BRACKET 1
2 |KM385T-08002 HEEE RS EXHAUST PIPE GASKET 1
3 |GBT93-10 P10 WASHER 10 2
4 |GBT5783-M10X30 AY-PS Ui BOLT;SOCKET;THROUGH 2
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KM385BT-1E1-09 h#hs CRANK SHAFT ASSEMBLY

bR
No.

%2
Code

AR

Description

B
Quantity

Remark

10
11
12

N O L bW

oo Co

KM385T-05006
KM385T-05101-5
L375-05002
KM385T-05001
L375-05005

KM385T-05005—-4
KM385T-05007
GBT1096-C10X63
KM385QB-05003
GBT276-6203

GBT119-B8X20
GBT119-B8X20
LL480-05102

EI

%
Rt EAR
AR
B NHAR

Hir il Bz A e
b 1 1E A 5
T

Hir %l
%6203

IR A5
a2 2c!
AR

STARTING CLAW

FLYWHEEL

FLYWHEEL BOLT BACKING PLATE
FLYWHEEL BOLT

STARTING CLAW MAT PLATE

GRANK SHAFT PULLEY
CRANKSHAFT TIMING GEAR
FLAT KEY

CAMSHAFT

BEARING

PIN
PIN
FLYWHEEL GEAR RING

—_— O\ = =

— =
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KM385BT-01000 #Li&EAE (—) Cylinder Block Assy(One)
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KM385BT-1E1-01 #l&L, (—) CYLINDER BLOCK 1

UiNes = A e ;
No. Code Description Quantity Remark
1 |KM385T-01029 J FATLR B S 4 BRACKET 1
10 |KM385T-01100 PR AL BODY ASSEMBLY 1
11 |GBT5782-M8X55 VAV BN ves BOLT;SOCKET;THROUGH 6
12 |L375-01007 WRERS GASKET 1
13 |GBTS5783-M8X20 i BOLT 2
13 |GBT5783-M8X20 W BOLT 2
14 |D495QB-01024 Wi 2 A PLUG PIECE 1
15 |GBT5783-M8X16 I BOLT 2
16 |GBT119-B8X50 B PIN 3
16 |GBT119-B8X50 [ £ PIN 3
17 [4L22BT-01021 TE U R IR IDLE BOLT M10 x 70 2
18 |L375-01104 FihEE MAIN OIL LINE PLUG 1
19 |1375-01106 FhR ENE LOCATING SLEEVE OF MAIN BEARING COVER 2
2 |GBT97.1-8 H[E WAHSER 1
21 |KM485QB-01015/01016 EHIE MAIN BEARING 4
22 |KM485QB-01112 TR MAIN BEARING COVER 3
22 |KM485QB-01112 BRI MAIN BEARING COVER 3
23 [L375-01110 Tt o R MAIN BEARING COVER BOLT WASHER 10
24 |L375-01111 B BOLT 10
26 |KM485QB-01007,/01008 g Rl CRANKSHAFT HALFRING 2
27 |KM485QB-01113 JEERIEE REAR MAIN BEARING COVER 1
28 |D495QB-03109 Wi 2 A PLUG PIECE 1
29 |L375-01027 LIRS s Yy OIL FILTER GASKET 1
29 |L375-01027 L& E A OIL FILTER GASKET 1
3 |GBT93-8 P8 WASHER 8 34
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KM385BT-01000 #Li&EAE (—) Cylinder Block Assy(One)
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KM385BT-1E1-01 #HUAE R (—) (£5)

UiNes = A e ;

No. Code Description Quantity Remark
30 |KM385T-01027 BLIH 8 AR R OIL FILTER WASHER BLOCK 1
31 |GBT5782-M8X50 ISR BOLT;SOCKET;THROUGH 1
32 |GBT5783-M8X25 I BOLT 1
33 |KM385T-01035 B =8z 3k CONNECTOR 1
35 |D495QB-01014 WL % BOWL PLUG 2
36 |L375-01105-1 % TAPER PLUG 4
38 |GBT827-2.5x5 FRIERENET PIN 4
39 |L375-03302-4 £ i NAMEPLATE 1
4  |GBT5783-M8X35 N KB BOLT;SOCKET; THROUGH 1
40 [4L22BT-01600 FOKTIF R DRAIN WATER SWITCH 1
41 |195-13007 oy WASHER 1
42 |L375-01320-1 HL R AR OIL DIPSTICK PIPE WELDMENT 1
43 |KM385T-01310 B RGR#: OIL DIPSTICK PARTS 1
GBT6170-M8 M8 NUT M8 4
GBT898-M8X65 Wk A STANDARD SPING GASKET 1
7 |L375-01006 IR G WATER PUMP REAR COVER GASKET 1
8 |GBT898-M8X90 Wk A STANDARD SPING GASKET 1
9 |GBT898-M8X60 B STANDARD SPING GASKET 2
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KM385BT-1E1-02 #Uf&E A (=)

CYLINDER BLOCK 2

UiNes = A e ;
No. Code Description Quantity Remark
1 |KM485QB-01003 SEE CYLINDER LINER 3
10 |L375-01104 T MAIN OIL LINE PLUG 1
11 |L375-01102 FEF PLUG PIECE 1
12 |[KM385T-01019 e OIL SUMP GASKET 1
13 |GBT898-M8X22 Wk A STANDARD SPING GASKET 1
14 |GBT93-8 S WASHER 8 28
15 |GBT6170-M8 1 FEMS NUT M8 22
16 |GBT898-M8X16 B STANDARD SPING GASKET 16
17 |LL480-01014 &Yy SIDE COVER SPACER 1
18 |LL480-01013-3 Mz (1I) SIDE COVER (1I) 1
19 |GBT5783-M10X25 W BOLT 5
2 |KM485QB-01005 L o W e CYLINDER COVER BOLT 8
20 |LL380-01012 mzE (11) SIDE COVER (II) 1
21 |LL380-01015 MzE (I0) SIDE COVER (II) WASHER 1
22 |KM485QB-01114 P AR E REAR BUSH OF CAMSHAFT 1
23 |L375-01113 Ml MIDDLE BUSH OF CAMSHAFT 1
24 |L375-01112 TR FRONT BUSH OR CAMSHAFT 1
25 |KM485QB-01011 W By BREATHER GASKET 1
26 |KM385T-01200-1 ISP S 2 BREATHER PARTS 1
27 |GBT5783-M8X18 Ay PS 1o BOLT;SOCKET;THROUGH 2
3 |L375-01103 ENE LOCATING SLEEVE 2
4 |KM385QB-01002 SELEE CYLINDER COVER GASKET 1
5 |GBT5783-M10X30 VAV BN ves BOLT;SOCKET;THROUGH 6
6 |GBT93-10 HE10 WASHER 10 6
7 |KM385T-01018 TRER TR GASKET-FLYWHEEL HOUSING 1
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KM385BT-1E1-02 #LAE R (=) (£%)

b i 4T Hi )
No. Code Description Quantity Remark
GBT119-B10X20 B PIN 2
L375-01115 Wi PLUG PIECE
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KM385BT-1E1-13 #lLilZE 55 OIL PUMP ASSEMBLY

bR
No.

%2
Code

AR

Description

B
Quantity

Remark

13
13
14
21

22
23

41.22-09100-3C
L375-09001
L375-09001
LL480T-09200
WB178

41.22-09001
KM385T-09320

BLIEE (JESCHH)
B 2 2
HISH B U 2288
BT
Bl

AR =5y
PS5 1

OIL PUMP (ENGLISH NAMEPLATE)
OIL OUTLET PIPE FLANGE GASKET
OIL OUTLET PIPE FLANGE GASKET
OIL PIPELINE UNIT

FILTER CORE

OIL OUTLET PIPE FLANGE GASKET
OIL FILTER SEAT

— =
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KM385BT-1E1-07 A fHLmE M CYLINDER HEAD ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |L375-03005 JiiH o 28 FILLING CAP 1
10 |GBT898-M8X25 Wk A STANDARD SPING GASKET 12
11 |KM485QB-03006 HRER EXHAUST PIPE GASKET
12 |GBT97.1-8 HE WAHSER
13 |L375-03001 R B ] WA ROCKER SEAT FIXING BOLT
14 |GBT5783-M8X20 W BOLT 4
14 |GBT5783-M8X20 v BOLT 4
15 |L375-03012 5 R REAR HANGING RING 1
16 |GBT6171-M8X1 M8X1  TH S NUT 6
16 |GBT6171-M8X1 M8X1 IHIFSfyiRg NUT 6
17 |LL480B—03201 AR BRI AT VALVE CLEARANCE ADJUSTING SCREW 6
18 |GBT5782-M8X60 v BOLT 3
19 |L375-03206 RER I (L IRET ROCKER SHAFT LOCATING SCREW 1
2 |GBT923-M8 I A CAP NUT 3
20 |GBT848-6-100HV JINER WASHER 1
21 |LL480B-03009 STREE b VALVE SPRING UPPER SEAT 6
22 |LL480B-03008 I8 LOCK 12
23 |L375-03015 SR & VALVE OUTER SPRING 6
24 |L375-03007 SITH VALVE INNER SPRING 6
25 |LL480B-03019 ST VALVE OIL SEAL 6
26 |KM485QB-03102-1 15 VALVE GUIDE PIPE 6
27 |L375-01115 Wi 2 A PLUG PIECE 2
28 |GBT894.1-16 4 RETAINER RING 2
29 |L375-03205 PR ROCKER SHAFT 1
3 [L375-03302-5 Bl e ANTILEAK WASHER 3
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KM385BT—-1E1-07 &2 k(48

UiNes = A e ;
No. Code Description Quantity Remark
30 [L375-03202 PRI = R ROCKER SHAFT SUPPORT SEAT 2
31 [L375-03107 WiRZER ¢ 8.3 BOWL SHIM ®8.3 4
32 |L375-03204 PR o SPRING 2
33 |LL480B-03210 SR LA VALVE ROCKER UNIT 6
34 [L375-03207 PR 5 e ROCKER SHAFT REAR SEAT 1
35 |D495QB-01103 TIEIE IE OIL WAY PLUG 1
36 |D495QB-01024 Rz 95 PLUG PIECE 1
37 |GBT5783-M8X25 I BOLT 4
38 |L375-03010 TiRAR RS THERMOSTAT HOUSING GASKET 1
39 |KM385QB-03101 S CYLINDER COVER 1
40 |LL480B-03114 T 7 ] S B OIL INJECTOR FIXING BOLT 6
41 |GBT93-6 g WAHSER 6
42 |GBT804-M6 BRIEI 7S FUR B NUT 6
43  |LL480B-03013 RGN AIR INLET PIPE GASKET 3
44 |L375-03106 WBEILZEH ¢ 25 BOWL SHIM @25 5
45  |L375-03011 EIfRELS FRONT HOISTING RING 1
46  |LL480B-03104 HEAU T8 INSERT-VALVE SEAT(OUTLET) 3
46  |LL480B-03104 HEA T8 INSERT-VALVE SEAT(OUTLET) 3
47 |LL480B-03015 HAT EXHAUST VALVE 3
48 |LL480B-03103 AT INSERT-VALVE SEAT(INLET) 3
49 |LL480B-03014 A INTAKE VALVE 3
6 |LL380B-03301 A CYLINDER HEAD COVER 1
7 |LL380B-03002 SEIE B CYLINDER COVER GASKET 1
8 |GBT6170-MS8 12 EEMS NUT M8 15
9 |GBT93-8 P8 WASHER 8 26
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KM385BT-1E1-10 7KZE 55 PUMP

UiNes = A e ;

No. Code Description Quantity Remark
1 |GBT898-M6X105 B A STANDARD SPING GASKET 4
10 |ZBT32005.1-26 W 22 BRI CIRCLE CLAMP 2
11 |LL380-06001 IRFE AT IS WATER PUMP HOSE 1
12 |L375Y3-14-06110 3imEAE TEE PIPE 1
13 |L375Y3-14-06111 g SCREW PLUG 1
14 |GBT93-8 (8 WASHER 8 6
15 |GBT5783-M8X30 Ay PS 1o BOLT;SOCKET;THROUGH 2
16 |GBT5780-M8X95 VAV BN ves BOLT;SOCKET;THROUGH 4
17 |LL480-06100C TR WATERPUMP 1
2 |GBT93-6 g WAHSER 4
23 |LL480-06102 IKE AR WATER PUMP PULLEY 1
24 |GBT12732-AV13X1000c W BELT 1
25 |L475-06300 R FAN PARTS 1
27 |D495QB-06111-1 52 SCREW PLUG 1
28  [4L22BT-06112S PNEEEAGER FAN GASKET 2
3 |GBT848-6—140HV 7N WASHER 4
30 |KM385T-06208-1S T e BLOCK 2
31 |KM385T-06209-1 RERITE i Ya) THERMOSTAT COVER GASKET 2
4 |LL380-06201-1 iR THERMOSTAT COVER 1
5 |L375-06203 iy THERMOSTAT 1
L.375-06202 TR S THERMOSTAT COVER GASKET 1
L375-06204 FTIRARFE THERMOSTAT HOUSING 1
LL480-06303 JINEFR B SMALL CIRCULATING PIPE 1
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KM385BT-1E1-03

HEEAE OIL SUMP

bR = SR e b
No. Code Description Quantity Remark
1 |GBT5783-M12X25 INF SN A BOLT:SOCKET; THROUGH 2

10 |LL380-01503 AT &5 E A TYPE COMBINED WASHER 1

11 |LL380-01501 EHLEE PLUG,DRAIN 1

2 |GBT93-12 g WAHSER 2

3 |GBT5783-M10X25 [P BOLT 2

4  |GBT93-10 HE10 WASHER 10 2

5 |KM385T-015101 TS OIL SUMP 1

6 |KM385T-015111 TR OIL SUMP COVER GASKET 1

7 |KM385T-015104 TS 7T 5 OIL SUMP COVER 1

8 |GBT93-8 B8 WASHER 8 18

9 |GBT5783-M8X18 NS B A BOLT;SOCKET;THROUGH 18
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KM385BT-1E1-08 & ZEiEFT i it PISTON&CONNECTING ROD ASSEMBLY

bR = SR e 3
No. Code Description Quantity Remark

1 |KM485QB-04010 THER RN, PISTON RING ASSEMBLY 3

4 |KM485QB—-04005 TEIE PISTON 1

5 |GBT893.1-28 4 RETAINER RING 1 2011-11_

6 |KM485QB-04004 175 JEAH PISTON PIN 1 2011-11_

7 |KM485QB-04200 TEFF S CONNECTING ROD ASSEMBLY 3

9  |KM485QB-04003 TERTHH L CONNECTING ROD BEARING 2
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KM385BT-1E1-14 #AH A S S FUEL SYSTEM ASSY

bR = SR e 3
No. Code Description Quantity Remark
1 |L375-10500-1C JRIHTJE T 28 2k FUEL FILTER ASSEMBLY 1
1.1 |CX0706 SN FUEL FILTER 1
10 |GBT6170-M6 225 NUT 2
11 |D495QB-10600 = R e Gk HIGH PRESSURE OIL PIPE LOCK CLIP UNIT 4
12 |GBT93-6 | WAHSER 2
13 |GBT65-M6X30 Tl G A SK 2T SCREW

E-N VS S )

O 0 3 O W

KM385T-10700
KM385T-10700
KM385T-10600
GBT93-8

GBTS5783-M8X25
KM385T-10400-3
LL480B-10300-PK27
LL380B-10200
KM385BT-10100-31344C

it 2 SRS TS A
AL 2 RIS AR b A
AIME T s 2 WAL A
HuE8

i

S
W2 S
RO AP

Sl

PIPE FROM OIL CONVEYING PUMP TO FUEL OIL
FILTER

PIPE FROM OIL CONVEYING PUMP TO FUEL OIL
FILTER

OIL PIPE FROM FILTER TO INJECTION PUMP
PIPE

WASHER 8

BOLT

OIL RETURN PIPE PARTS
INJEKTOR ASSEMBLY

HIGH PRESSURE OIL PIPE PARTS
OIL INJECTION PUMP

—_ = = =

S 'S Y SN
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KM385BT-1E1-15 Higs R4 ELECTRIC SYSTEM ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark

1 |KM485QB-12603 A Vi JOINT BOLT 1

10 |GBT93-10 P10 WASHER 10 1

11 |KM385T-01028 K AL E L4 GENERATOR FASTEN BRACKET 1

12 |L375-01031 RN GENERATOR BRACKET BUSH 1

13 |GBTS5782-M10X100 Ay PS 1o BOLT;SOCKET;THROUGH 1

14 |KM385T-12110 RGPS GENERATOR SAFTY COVER 1

2 |L375-03017 Bl e ANTILEAK WASHER 2

3 |KM485QB-12602 AT JOINT BOLT 1

4 |KM485QB-12607 2H A g COMBINATION GASKET 1

5 |KM485QB-12604-1 TR ZE R A PREHEATING PLUG OIL PIPE 1

6  |KM485QB-12600-3 TigE PREHEATING PLUG 1

7 |KM385T-12300C B HAL STARTING MOTOR 1

8 |KM385T-12100-2C % B GENERATOR 1

9 |GBT6170-MI10 M0 NUT M10 1
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FT250.21B.011
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FT250.21B.011 E&#80 a0 CLUTCH SUBASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |FT200.21B.014 Rl B A e Bl SR AUXILIARY CLUTCH DRIVEN PLATE ASSEMBLY 1 2011-11_
1 |FT250.21B.014 B A g AUXILIARY FRICTION PIECE ASSEMBLY 1 2013-02_
10 |GBTS848-10-Zn.D SR WASHER 12 2011-11_
11 |FT300.21B.111 K48 LONG PIN 6 2011-11_
12 |FT200.21B.115 AR COVER,CASE 1 2011-11_
13 |FT300.21B.109 il JOINT 3 2011-11_
14 |FT200.21B.114 TR G B MAIN CLUTCH RELEASE PULL ROD 1 2011-11_
15 |GBT6171-M8X1-Zn.D IEithavee]Sas HEXAGON NUT, TYPE-1 3 2011-11_
16 |FT300.21B.105 B 0E B) BALL NUT 3 2011-11_
16 |FT300.21B.105 BR S g8 BALL NUT 3 2011-11_
17 |FT250.21B.118 I B A A8 EATAT AUXILIARY CLUTCH RELEASE LEVER 3 2012-02_
17 |FT200.21B.118 BB G280 BALA AUXILIARY CLUTCH RELEASE LEVER 3 2011-11_
18 |FT200.21B.116 BIE A B BASE CLUTCH RELEASE LEVER SPRING 6 2011-11_
18 |FT250.21B.121 o B RELEASE ROD SPRING 6 2013-02_
19 |FT250.21B.117 TR G LA MAIN CLUTCH RELEASE LEVER 3 2013-01_
19 |FT200.21B.117 TR BT MAIN CLUTCH RELEASE LEVER 3 2011-11_
19 |FT200.21B.117 TR G LA MAIN CLUTCH RELEASE LEVER 3 2011-11_
2 |FT250.21B.112 Rl s A Ak AUXILIARY CLUTCH PRESSURE PLATE 1 2011-11_
3 |FT250.21B.105 W BUTTERFLY SPRING 1 2011-11_
3 |FT250.21B.105 LT 5 BUTTERFLY SPRING 1 2011-11_
4 |FT400.21B.104 Bl A hirT AUXILIARY CLUTCH PULL ROD 3 2011-11_
5 |FT250.21B.113 FREAHER MAIN CLUTCH PRESSURE PLATE 1 2011-11_
6 |GBT6173-M10X1-Zn.D 7N VAR HEXAGON THIN NUT 3 2011-11_
6 |GBT6173-M10X1-Zn.D N A R HEXAGON THIN NUT 3 2011-11_
7 |FT200.21B.110 TR AR IR MAIN CLUTCH ADJUSTING SCREW 3 2011-11_
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FT250.21B.011
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F'T250.21B.011

bR rRE SR B b
No. Code Description Quantity Remark
FT250.21B.017 EE AN MAIN CLUTCH DRIVEN PLATE ASSEMBLY 1 2011-11_
GBT91-3.2X20-A0P s PIN 12 2004-01_
FF 4 PIN 12 2004-01_

GBT91-3.2X20-A0P
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KM385BT-1E1-11 #S R4 58 INTAKE MANIFOLD ASSY

UiNes = A e ;
No. Code Description Quantity Remark
1 |GBT93-10 HE10 WASHER 10 2
2 |L375Y3-07003 R E R AIR INLET PIPE END COVER GASKET 1
3 |GBT5783-M10X30 VAV BN ves BOLT;SOCKET;THROUGH 2
4 |KM385T-07004—6 Rk AIR INTAKE CONNECTOR 1
5 |KM385BT-07001-2 R HOSE 1
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KM385BT-1E1-04 k¥ 7Ermp FLYWHEEL HOUSING ASSEMBLY

bR rRE SR B b
No. Code Description Quantity Remark

1 |GBT17911.4-DL80X100X12F B Ef OIL SEAL 1

2 |KM385T-01010-4 K FLYWHEEL HOUSING 1

3 |GBT93-10 HE 10 WASHER 10 2

4  |GBT5783-M10X30 NS B A BOLT;SOCKET;THROUGH 2

5 |LL480-01025 AR COVER PLATE 1

6 |GBT93-8 HE WASHER 8 2

7  |GBT5783-M8X18 S S A BOLT;SOCKET; THROUGH 2
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KM385BT-1E1-05 h#3m m

GEAR HOUSING ASSEMBLY

UiNes = A e ;
No. Code Description Quantity Remark
1 |GBTS5783-M8X30 AY-PS Ui BOLT;SOCKET;THROUGH 1
14 |GBT3452.1-37.5X2.65 T HE B I O T AR fi 5 4 1 O-SEAL RING 1
15 |GBT5783-M12X35 I BOLT 1
16 |GBT97.1-12-100HV HE WAHSER 1
17  |KM385T-02013 I T T B A R PR AR CAMSHAFT TIMING GEAR PRESSURE PLATE 1
17 |KM385T-02013 " A T R AR CAMSHAFT TIMING GEAR PRESSURE PLATE 1
18 |KM385T-02003 S I AT CAMSHAFT TIMING GEAR 1
19 |L375-02004 A R CAMSHAFT GEAR CIRCLIP 1
2 |GBT97.1-8-100HV S E FLAT WASHER 2
20 |KM385T-01012 BB 4 A 5 SR AR TIMING GEAR CASE COVER PLATE 1
22 |KM385T-01034 ANIN=Ei T FINGER. UPPER STOPPING POINT 1
23 [L375-01014 TE R AR IDLE GEAR PRESSURE PLATE 1
24 |KM385T-01402 sy IDLE GEAR 1
27  |KM385T-01007 IERF R % TIMING GEAR HOUSING 1
28 |GBT119-B8 [ £ PIN 1
29 |GBT5782-M8X55 VaY: B i BOLT;SOCKET; THROUGH 1
3 |GBT93-8 P8 WASHER 8 1
30 |GBT17911.4-DR55X75X12F EE v GigliEa OIL SEAL 1
31 |L375-01025-1 W B GEAR CHAMBER FRONT COVER 1
32 [L375-01030 BB A T aE By GEAR CASE FRONT COVER GASKET 1
33 |KM385T-01015-2 IERF R TS TIMING GEAR COVER 1
34 |KM385T-01009 Wi ESRS JOINT 1
35 [L480Q-01011 WM IE = 4 1
36 [L375-01010A JATH 2 5 [ 2 FUEL PUMP FASTEN GASKET 1
38 |GBT898-M8X20 Wk A STANDARD SPING GASKET 1
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KM385BT—1E1-05 %2 k(48

UiNes = A e ;
No. Code Description Quantity Remark
39  |GBT6170-M8 PELEMS NUT M8 1

4 |[KM385T-01708 PR SR e AR HYDRAULIC PUMP CONNECTING TRANSITION 1

40 |L375-01007 WA R, PLATE WASHER 1

5 |KM385T-01700-1 T IR AL B GASKET 1

HYDRAULIC PUMP TRANSMISSION PARTS
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